€SP

CQE15S
Reach Truck

BB E
Parts Manual
F ¥ H X

Part No.508000000664
V1 04/2019



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this

information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able to process
your order immediately. If, for some reason, the part is not in stock, he will order it from the factory. In either event, he

maintains a current file of service manuals, which give all available parts ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the
factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping instructions given on

the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We cannot accept

responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will

arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted
in your parts manual as soon as they are received. Failure to keep your parts manuals up to date will result in

confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:400-880-2178

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT

PM2415 04.19


mailto:king@ep-ep.com

FHTHHH

AT
MIETIRE, BHRERMMESEZRENRS, BE, HSHFAS. FRAXE(E R RAIE 1T TN &

EONE LA RS 2 AL, B E R ITE TR Bl i, POl o R b B R I 7K
AR R, A5 PR E AT, WA AA T . TREARIIBRN, T REHH — RS T,
ERER A T E A HITINE B B BARE R

TR AR
HETEATWEMN, HIHSSEHERFRAMHE I EITIY . MR B ZENATITIEEN, e
BERRFERDIRSS . RIERITIWEE, TAREX R R W =il .

ZHRIBZT LA

—RIERT, BOMERIRR AR, BERERRAFENRR, RAXPEAFTNTH . OIS EA 2 EZAUEIR
KT

IR R ERIE, ERRBIAHERE .. HEMEIIAEATEURIE, WH S 2 HERAER T M E:

BAREK
AR EBARF BN, XATMABIE TSI AT, LGEERRZKEBIETN, &8 Z eI A 2IE
HIEEF M. & EH RN SR AT, AT RE & S BUEITI . Y07 TR AR -

WL I R A R

Hudt: #RTA R EBAEERN R AEKX
Hii%: 400-880-2178

Mik: www.ep-ep.com

Ii48: epparts@ep-ep.com

WBVEEA AT FTE

PM2415 04.19

II


mailto:king@ep-ep.com

GENERAL INFORMATION

INDEX

This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives

location of major groups and assemblies.

PART LIST
The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of

the item and the part ordering number. The Part Name is a description of the part number in alphabetical

form. The No. is the quantity used on the machine.The Applied Date is a description when the part is

applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,

the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:

A D)
s o
¢ o

o0 w >

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number

Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd ™
18 0000-000667-00 Bearing 619052 i 1
19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
4 ™
22 2108-540000-00 Bracket 38 EE R 1
23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
10 0000-000001-00 Screw MG=20 B257 2
N J

when you order this part.

D )

: The part of Index 23 is Optional.

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.

: The part of index 9 is improved and upgraded. Please use the New Part Number when ordering.
: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.

Index Part No. Part Name No. Applied Date Remark
FE FHRS Tk #B  EHAM #E

7 01 212541000400 Cap SkE 1 071011
02 21254100040A Cap SmE 1 071011-

8 0000-000084-00  Ring Wiper 35x43x56.5 4 1

] 0000-000370-00  O-ring 40x3.1 O B HE 1

10 2125410005-00  Ring Back Up 50=45x20 HHIF 1

11 01  0000-000197-00  Rod Packing 40x50x6 Yx BHE 1 Old
02  0000-000512-00 Rod Packing 40x50x6 Yx EHE 1 New

I



1. Record by time
Ending on July 09, 2011.
Beginning on July 10, 2011.

- 070911
071011-

2. Record by serial number

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New
-S2016344 Ending at S2016344
S$2016345- Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)

Applied Date: Up to February 1,2015

<4

(INUMBER _tRycK NO.

LETTER yRUCK TYPE

(E/SIF)

2) 1 (LETTER)+ 8 (NUMBERS)

Applied Date: From February 1,2015 to June 1,2015

-

INUMBER _ tRrycK NO.

LETTER rRUCK TYPE

(E/S/BIDIF)

3) 1 (NUMBER)+ 8 (NUMBERS)

Applied Date: From June 1,2015

<4

[INUMBER _ tRucK NO.

NUMBER tpucK TYPE

(1/2/3/41/5/6)

v



HELP 2:

A 4 0503 WireHarnessAssembly

‘,

B <—L|050301 WireHarnessAssembly (@

£

C ———em—

050302 WireHarnessAssembly

PaB]

~® 0
0

POWER+

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in

each version.



B

BE

A 3 % AU LA S R R 5y FFHE I ZEEE MR BRUBCE AR R 5] H 3

TR
Index #iid )2 AEA ] L, AR T H - Part No. 2 A1 (1) — RAIFAFIE 11T W = 15 . Part Name
e IS T R A 555 . No AR IR T /E Iz 4+ LA %R . Applied Date 7R X2 £ 1F
G REVEE . Remark 2 FIRAME U -5 B (1IN ER ., PEREFARFIESE).

EBAEBMEAHWEF
#EB) 1.
Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd E:
18 0000-000667-00 Bearing 619052 i 1
A 19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
7 N
22 2108-540000-00 Bracket 38 EE R 1
B 23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
C I:> 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
\10 0000-000001-00 Screw MG=20 B257 2 ‘)
A: 75 19 FoRIE — AN PR R A, AR .
B: 75 23 RN IEEME LA S AR R kS .
C: 75 9 KRBT T S MTE 2, VTR 548 AT 0 2R il .
D: J75 7 XREFMAE —NMEA RN A E . X2 R AT EA B EEAT 7m0 A 2.

Fe5 1 ORI A — MR AF, AR T A A . Bk, BT EEFIN, AL

TG
Index Part No. Part Name No.  Applied Date Remark
Fs FHRS FHHER #E ERAEM wiE
7 01 212541000400 Cap SmE 1 071011
02 21254100040A Cap SHE 1 071011-
8 0000-000084-00  Ring Wiper 35=43=3-6.5 B 1
9 0000-000370-00  Q-ring 40=3.1 O BT HE 1
10 2125-410005-00  Ring Back Up 50=45=20 HER 1
11 01 0000-000197-00  Rod Packing 40x50x6 Yx EHE 1 Oid
02 000000051200 Rod Packing 40x 50x6 Yx BHE 1 New

VI



1. P AR
-070911 : #kEF 2011 47 JJ 09 H
071011- : 4T 201147 10 H

2. FFF3ISInR

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New

-52016344 : #IL/F5I5 S2016344
$2016345- : 4751 S2016345

[ =MrH 5
1) 1 CGFE8) +7 (FH
WEHE.  #EF 20154E2 H 1 H

+

HF =
78 rmxm = TN
(E/SIF)

2) 1 (F8) +8 (FF)
A 20154E 2 1 HE 201546 H 1 H

-4

78 rmmn
(E/S/BIDIF)

3) 1 (HF) +8 (P
EHME: 201546 1 HES

BF rmme

4

BF rwmxm
(1/2131415/6)

VII

BF rmgpe



#iBh 2:

A ~=== 0503 WireHarnessAssembly
-

B 4—“050301 WireHarnessAssembly

P

S 0
o)

5 0503 FoRJEAGRRRA ;
5 050301 FRAEJRMARA (F11 0503) AR A

C: %1 050302 F#/RfEARRH A (F7050301) EEAFA A,
AT TAE, SRR RRCAS AP 22 36 P I 18] R ) e £ P e Iy 4 R F) 4145 I

w

VIII



Major Assemblies

6000
Lifting System

3000
Operating Control
System
#feRg 5000

Electrical System

HIRA

2000

Driving System

WERS \ '

4000
Hydraulic System
1000 BERS
Frame System
ERRY

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the exact installation
as they appear on your truck.But this Manual can help you locate specific parts information of your truck.

ER: RAEZRGEF LRGN R TR w A IE R L, (R0 e R H b T B ik
W ZE R A5 S

IX



Index HF

1000Frame System £ 5 &4t

0101 Frame System ZE B RGE, 1.50...cuciiieeeceeeeeeeeeeeeee ettt 3
010101 Frame System ZEE R4, 1.5t ..o iR RN H%.
0102 Cover ASSEMDBIY FPELIEL IR ...c.ovivieiiicicieete ettt ettt 5
0103 Slideway Frame Assembly FEIFIEHUEZR SR ooeovoveeecee e 7
0104 Caster ASSEMDIY JTTIEE ...c.oueieeeeeeeeee ettt en ettt enenne 9
0105 Platform AsSemMbIY FEMTAELAR .....c.oveeeeeeeeeeeeeeeeeece ettt en et n s s 11
2000Driving System W3] &%;
0201 Driving SyStem BEENZRZE ..ot 14
0202 Gear Case ASSeMDBIY JEIEFH B . ..voveveeeeeeeeeeee ettt en e en e 20
30000perating Control System #/E &4t
0301 Operating Control SyStemM FEAE B K . ...ooeeeeeeeee et 24
0302 Control Pod Assembly (With Proportional, No Sidesway)
FRLEEE CREEBI, ASHFIUEZ ) oot 27
0303 Control Pod Assembly (With Proportional & Sidesway) Tkl Cirbul M) ... 29
4000Hydraulic System %[k Z %t
0401 Hydraulic SYStEM THE ZRZE «.veeveeeeeeeeeeeeeeeeeeeeeee ettt e e e ae e e eaensnaenneeenes 32
0402 Pump & Motor Assembly T EE LR I coeeivieiiiececee et 34
0403 Pump & Motor Assembly TTIBEI AT ooveveieceieceeeeeeeecee e 36
5000Electrical System HS R4
0501 Electrical SYStEM HL TR Dl ...o.ve ettt ettt 39
0502 Circuit Board BLSHR T ELBIIRD ooveeeeeeeeeeeeeeeee ettt 40
0503 Contactor Panel Assembly B2 Z2BMAL I ....vcveeieeeceececc e 43
0504 Wiring harness ASSEMbIY ZE HR AL B, ...vevvviveriiiceicieec ettt 45
0505 Cable ASSEMBIY HLZG AL T, ...vcveveeiercee ettt ettt ettt et ae s 47
0506 Battery Assembly,280AH HLJEEL280AH ....c.veiviieiceceee e 49
6000Lifting System #&7+ &4t
0601 Duplex Mast System Assembly P 1L R G cvovvviereeeieeeeee e 52
0602 Duplex Mast AsSembIly B2 T THE ALK ..vvivieeeeeeeee et 55
0602 Duplex Mast AsSembIly BHZ T THE ALK ...vovieeeeeeeee et 56
0603 Scissors ASSEMDIY BT TJ SUELI cvevvvereireeericecteseete ettt ettt st sttt sae s saeneanas 58
0604 SCISSOIS BT JJ X ..evieeteieeteeiete ettt ettt ettt ettt e st et ess et e st e st s et et et ese s ess st esesaessssensanenes 61
0605 Lifting CyNNAer FETFTHITL .. ...vveeeeeeee ettt e e et en e eeeeee e 63
0606 Leading Cylinder BIFZTHIT .......ovov oottt aene e eeens 65
0607 Tilt Cylinder BRI ...ttt ee et n e 67
0608 Duplex Mast Qil Pipe Of Lifting Cylinder B 12 FFM LI -oovvoovvooeeeeeeeeee e 69
0609 Duplex Mast Oil Pipe Of Mast PIZL T TR T THLHE ...ooveeiece e 71
0610 Oil Pipe Of SCISSOrS BT T I . ove ettt nan e eaens 73
0611 Power Chain ASSembBIy HEHE L ...cvviveeeiriiiieiieeeee ettt 75
0612 Triplex Mast System Assembly = Z [ THE R GEEE cvvvveveeveeeieeeeeeceeeee ettt 77
0613 Triplex Mast ASSEMDIY 2 T TR ..vevvereieeeeeeee ettt 79



0614 Scissors ASSEMDIY BT TJ U cvevvveeireeeriieeteceete ettt ettt b sttt saenesaeneanas 83

0615 Free Lifting Cylinder B HIEETFHIEL .....o.ovovee et 86
0616 Triplex Mast Oil Pipe Of Lifting Cylinder =25 [ JZAE FH BT ..ovoveveeeeeeeece e 88
0617 Triplex Mast Oil Pipe Of Mast =2 T2 TZEIHE ...ooeeeece s 90
0618 Fork Frame AsSSembly B8 XLZEEU .....vivivieieeeeeceeee ettt an e 93
0619 Power Chain Assembly T HEHEE T o.oovoveeieceeececeeeee e 95
0620 Power Chain Assembly TTHEFE LT coooooviiieeeceieceeeeee e 97
0621 Chain ASSEMBIY BEZEEH . vevveeeee ettt ettt ettt ettt ettt ee et et ee e e s et ee e en e en s e e 99

XI



1000

Frame System

EBRY



0101 Frame System




Index

e
02
03

04

02

Part No.
ZmS
2415-101000-1A
2415-101000-1B
2415-101000-1C
2415-101000-1D
2415-100001-10
2415-100001-1A
2415-100003-10
0000-000432-00
0000-000191-00
0000-000220-00
0000-000228-00
0000-000060-00
0000-000222-00
0000-000181-00
2130-140001-00
2130-140003-00
2130-140002-0A
0000-000654-00
0000-000294-00
2140-140000-0A
2130-140004-00
0000-000277-00
0000-000159-00
0000-000176-00
0000-000428-00
0000-000056-00
0000-000123-00
2112-112002-00

Part Name
FhHaWR

Frame

Frame

Frame

Frame

Counter Weight (1)
Counter Weight (1)
Hard Tube Block
Screw M16x80
Lockwasher ¢16
Flatwasher ¢16
Bolt M12x25
Lockwasher g12
Flatwasher g12
Bearing 6205-Z
Load Wheel
Washer

Shaft

Roll Pin @4x45
Retaining Ring 825
Caster Assembly
Washer

Bolt M8x25
Lockwasher 28
Flatwasher @8

Bolt M6x30
Lockwasher g6
Flatwasher g6
Soleplate

See 0104

0101 Frame System
EHRY, 1.5

o R E

BE R R

FoyfCE |
oy E R 1
T HEPEREER
IR

i

-

Ly

Hp

-

LIPS
ARBH
]

Lt

FRPE R AL
R

PR ERSYE

T3 VR B

it
Bt
T
e
it
T

No. Applied Date
HE  EHOE

1 -324160088
1 324160089-
1 -324200028
1 324200029-
1 -324200028
1 324200029-
1

4

4

4

4

4

4

8

4

8

4

4

4

2

Req.

8

8

8

2

2

2

2

Remark

#E

Cancelled


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

0102 Cover Assembly




Index

Fs

N o b WN -~

10
11
12
13
14
15
16
16
17
18
18
19
20

01
02
01
02

Part No.
ZmS

0000-000433-00
2130-190002-00
0000-000649-00
2130-190001-00
2130-172000-00
2130-182000-00
2415-100100-10
2415-100100-1A
2415-100200-10
2415-100200-1A
1220-150005-00
0000-000322-00
0000-000159-00
0000-000194-00
3218-210001-00
2214-150002-00
0000-000649-00
1220-520010-0C
1220-500003-10
1220-500004-00
0000-000121-00
302000000226

0000-000122-00
0000-000702-00

Part Name

G

Screw M8x12
Middle Cover
Screw M8x20
Upper Cover
Shaft Block L
Shaft Block R
Cover L

Cover L

Cover R

Cover R

Clasp Nut M8
Screw M8x25
Lockwasher 28
Flatwasher @8
Shock Absorber
Washer

Screw M8x20
Fanner Assembly
Fanner Assembly
Veil Mats

Screw M4x35
Screw M4x45
Lockwasher g4
Flatwasher g4

0102 Cover Assembly

ShE R

WRAT
ek g
HRAET
F=

e e
i
FEi1E
FEiE
fiiE
il
Je iR BE M8
HRAET
i
P
AR R R
el
WRAT
R
JA 5 R
WRAT
HRAET
i
P

No. Applied Date
HE  EHOE

4

1

3

1

1

1

1 -324200028
1 324200029-

1 -324200028
1 324200029-

3

4

10

9

1

3

2

1 -327180462
1 327180463-

1 -327180462
4 -327180462
4 327180463-

4

4

Remark

#E

BGD-21-000797

BGD-21-000797



0103 Slideway Frame Assembly




Index

Fs

© N O oo B ON -~

- A A A
w N =~ O ©

Part No.

ZmS
0000-000322-00
0000-000159-00
0000-000176-00
2130-160001-00
2130-160001-10
2130-160002-00
2322-140001-00
2125-102200-0A
2130-151000-00
0000-000321-00
0000-000194-00
2130-400001-40
0000-000109-00
2112-400002-00
2415-100002-10

Part Name
FhHaWR

Screw M8x25
Lockwasher g8
Flatwasher g8
Baffle-plate
Baffle-plate
Baffle-block
Baffle-block
Roller

Slideway Frame
Screw M8x20
Flatwasher g8
Hose Clamp
Screw M8x16
Hose Clamp
Protection board

0103 Slideway Frame Assembly

R AR SR R

24T
Bt
T
Bl
Bl
Pish
Pish
FeA

I PUAELE

BRET
-
T e
BRET
k=SS
TR R

X

NS

= =2 0 =2 NN =2 OODNDNNDN

Applied Date
EAHH

Remark

i

For Battery 210AH&224AH
For Battery 280AH&360AH

For Battery 224AH
For Battery 210AH






Index

Fs

0 N O oA W N -

. A A a4 A oA
o 0B WN -~ O ©

Part No.

ZmS
0000-000093-00
0000-000094-00
1220-140001-00
0000-000420-00
2140-140002-0A
0000-000421-00
2140-140004-00
2140-141000-00
0000-000242-00
0000-000159-00
2140-142000-00
2140-145000-00
2140-140003-00
2140-143000-00
2140-144002-00
0000-000424-00

Part Name
FhHaWR

Nut M27%1.5
Washer 827

Snap Ring
Bearing 6206-2RZ
Bearing Block
Bearing 6306-2RZ
Spring

Yoke

Bolt M8x16
Lockwasher 28
Hinge Pin

Shaft

Shaft

Yoke

PU Wheel

Bearing 6205-2Z

0104 Caster Assembly

FiE

[EEESNs
1LEhEA
A

fli 7R

it 7
LIV

Ji
12
P
SENLY
i
SRR ]
LR
e it
LIV

No. Applied Date

¥E EARH

N = A N = 2~ NN = N = A 2 a4 o

Remark

#E



0105 Platform Assembly

010101001016,
.9:4:4:010:0:0:10
A 00000000
£0101010:010:010101¢
£0141010101014:010:410
(4101010:0100:4:0101010
.4101010101010:41010:0101¢
S,
£010:61010:4:01010:0:010:0101¢

OOCH X
O BARBABAAAAAEAE,
OOOOUR QU0
\01010:0101010:01¢10:0:010)
\$:0:0:0:0:010:0:0:0:010
N1040141010100:0:¢
N01010:0:0:010:6:01¢
N0 1$0:610:41610:¢
CRELe00
OO0000

10



Index

Fs

© N o o0~ W N -~ O

N N = 4 & & o a a4 4 =
- O © 0o N O O W NN -~ O ©

Part No.
ZmS
1222-010000-00
1222-012000-00
1220-010007-00
0000-000011-00
1220-010006-00
1220-010005-00
1220-013000-00
1220-010004-00
0000-000058-00
1222-011000-00
0000-000055-00
0000-000056-00
1220-250000-00
0000-000057-00
1220-010002-00
1220-010001-00
1220-015000-00
0000-000228-00
0000-000060-00
0000-000053-00
0000-000054-00
0000-000063-00

Part Name
FhHaWR

Platform Assembly
Platform Unit
Rubber Cushion
Bearing 2015
Rollering Pin
Roller

Gas Spring
Shaft

Cotter Pin 92.5%16
Bracket

Screw M6x16
Lockwasher g6
Shaft

Nut M12

Spring

Spring

Shaft

Bolt M12x25
Lockwasher g12
Screw M10x45
Nut M10
Lockwasher 10

0105 Platform Assembly
779585

AR S AR
AR AL
SREHEEHES
BT 4
BT
i

B il
FEO

A AR
BRET
Hp

B
1kt
PR
AR
G i
Ly
s
BRET

R A
i

11

No. Applied Date

¥E EARH

e = T S ) A T S T N B N i N e N B

Remark

#E



2000
Driving System
) R 5t

12



0201 Driving System

//
|
0 - il 8
\ T, T I|W«"'£"’l,€
\. Wy

13



Index

Fs

1

N

a A
- O © 0o N O O b~ W

_ A A a a
o g b~ WN

17
18
19
20
21
22

o
a

02

01

02

01
02

Part No.
ZmS
2415-210000-10
1120-210000-00
1280-210000-00
0000-000516-00
0000-000060-00
0000-000373-00
1280-520009-10
0000-000056-00
0000-000386-00
0000-000321-00
0000-000159-00
1221-240000-00
1221-240000-0A
1221-200004-00
1221-200005-00
0000-000208-00
3712-403000-00
1221-240001-00
1221-240001-0A
2415-220000-10
2415-230000-10
0000-000283-00
0000-000063-00
0000-001281-00
0000-000176-00

Part Name

G

Motor 3.3 kw

Brake Assembly
Brake Assembly
Screw M12x40
Lockwasher 212
Flatwasher g12
Switch Wire Harnessl|
Lockwasher g6
Screw M6x20

Screw M8x20
Lockwasher g8
Steering Motor
Steering Motor

Gear

Washer

Screw M4x25
Encoder
Brush,Steering Motor
Brush,Steering Motor

Gear Case Assembly See 0202

Driving Wheel
Bolt M10%35
Lockwasher 10
Screw M8x75
Flatwasher g8

0201 Driving System

WAL

HHL 3.3 kw
HUB 1| Zh 2%
HUR | Zh 2%
BRET

ik

S

SEN TR
CikrY

IRAT

BRET

ik

B ) HLAL

B ) FLAL
NSk

HE

IRAT

YD 3%

Tl

Tl

WOEM SR L 0202
IR EhE

LYES

Cakr!

IRAT

S

14

A DN OO 2 a4 DN A W a2 a2 a4 a oh a4 aaoo o A a4

Applied Date
ERAHH

-325130600
-325130600
-325130600
-325130600

Remark

i

Cancelled/HiH

Cancelled/HiH

EEN-40
Cancelled/HiH

ZK16



020101 Driving System

15



Index

Fs

© N o o0~ W N -~ O

A A A A A A A A
N o o0 WON -~ O ©

18
19
20
21
22
23

24

25
26
27
28
29

01
02

Part No.
ZmS
2415-200000-00
2415-210000-10
1280-210000-00
0000-000516-00
0000-000060-00
0000-000373-00
1280-520009-10
0000-000056-00
0000-000386-00
0000-000321-00
0000-000159-00
1221-240000-0A
1221-200004-00
1221-200005-00
0000-000208-00
3712-403000-00
1221-240001-0A
2415-220000-1A
ZK18-240000-A0-02
2415-230000-1A
0000-001131-10
0000-000025-00
0000-001281-00
0000-000176-00
1120-240014-3A
0000-001287-10
2333-210004-00
2415-210001-10
1221-200008-00
1221-200009-00
1221-200010-00

020101 Driving System

X3 R4
Part Name
FhHaWR
Driving Assembly IX ) K
Motor 3.3 kw AL 3.3 kw
Brake Assembly P T4 ) B 2%
Screw M12x40 WRET
Lockwasher @12 kR
Flatwasher 12 PR
Switch Wire Harnessl| TENLIFRER N
Lockwasher g6 G
Screw M6x20 WRET
Screw M8x20 WRET
Lockwasher @8 Gk
Steering Motor B L
Gear AN
Washer £
Screw M4x25 WRET
Encoder i3
Brush,Steering Motor Tl
Gear Case Assembly See 0202  JsiE#I AR . 0202
Gear Case Assembly See 020201 JfiEA A W 020201
Driving Wheel X EE
Nut M12x1.5 W2 R)
Lockwasher @12 BRI 1 [E
Screw M8x75 WRET
Flatwasher @8 PR
Studs R hE A
Screw M6x70 WRET
Brake lining BEHE Fr
Encoder il Ay
Brass Screw HBRAET
Magnet Tk
Copper Bush HtE

16

No.
HE

A A A A AW DMADNOO 2 24 AN A WA A A DA A A a0 0 N A A

Applied Date
EAHH

325130601-326140293
326140294-
325130601-
325130601-
325130601-

325130601-

Remark

H/E
Pos.1-26

EN-40

ZK16
ZK18



0202 Gear Case Assembly

To Traction Motor

17



Index

Fs

a b WON -

10
11
12

13

14
15
16
17
18

19

20
21
22
23

24

25
26
27
28
29
30
31
32
33
34

KIT

KIT

01
02

Part No.

5T

2415-220001-10
2415-220002-10
2415-220008-10
0000-000056-00
0000-000055-00

2415-220004-10

1120-240007-30
1120-240008-30
0000-000730-00
0000-001284-10
2415-220009-10
0000-000077-00

2415-220006-10

0000-000379-00
0000-001055-00
0000-001056-00
2415-220014-10
2415-220003-10
2415-220003-1A

2415-220005-10

2415-220010-10
0000-001285-10
2415-220012-10
0000-000255-00

2415-220007-10

2415-220015-10
0000-000762-00
0000-000183-00
0000-001282-10
2415-220011-10
2415-220013-10
0000-000321-00
0000-001286-10
0000-001283-10
2415-220016-10

2415-GB10-00

2415-GB10-10

Part Name
FhHaWR

Gear Case
Cover

O-ring
Lockwasher g6
Screw M6x16

Spiral Bevel Gear

Washer
Locking plate
Bolt M8x20
Bearing 32004
Cover

Screw M6x12

Cover

Flatwasher g14
Washer g14
Nut M14x1.5

Seal Washer TC100x150%13

Output Shaft
Output Shaft

Gear

Seat

Bearing 32019
Plate

Bolt M8x20

Gear

Seal Washer TC35x62x7

Circlip Of Hole 862
Retainer Ring 235
Bearing 6007-2Z
Sleeve

Gear

Screw M8x20
Bearing 30209
Bearing 6020

Dust Ring

Kit for Gear Case

(includes item 6, 19)
Kit for Gear Case

(includes item 13, 24)

0202 Gear Case Assembly

TRIERE B

Fifk
AR
O M +t1E
Hp

BRET

PNiE i

Ry
B
LY
LiiPZ
EnllFd
BRET

Kkt

T
PR A2
1B

ikt

fi i i

fi i

AN

) R T
7K
SR E AR
R

RBLA

kS

LA E

b P4

K

SRR

1)K i

HRAET

fi 7R

K

5 2

RIS A,
(BEFS6, 19

IRIE A S FRA
BERFS 13, 24)

18

No.
HE

0 O = —a

=N

N N W =

o = N =

N o - B SO N SO G

Applied Date
EAHH
-326140293
-326140293
-326140293
-326140293
-326140293

-326140293

-326140293
-326140293
-326140293
-326140293
-326140293
-326140293

-326140293

-326140293
-326140293
-326140293
-326140293
-325130600
325130601--3

-326140293

-326140293
-326140293
-326140293
-326140293

-326140293

-326140293
-326140293
-326140293
-326140293
-326140293
-326140293
-326140293
-326140293
-326140293
-326140293
-326140293

-326140293

Remark

#E

Replaced with item 19

together

Replaced with item 24
together

Replaced with item 6
together

Replaced with item 13

together



020201 Gear Case Assembly

Model ZK18 |Ratio | 24.06 |

Serial Number D

Production Date E

19



Index

&

O N O o b~ 0N -

©

10

11

12

13
14
15
16
17
18
19
20
21

22

23
24
25

26

27
28
29

01

02

01

02

01

02

01

02

01

02

01
02

01

02

Part No.
ZFHHmS

ZK18-240000-A0-02

ZK18-240000-3B
0000-000911-00

ZK18-240011-00
ZK18-240017-00
ZK18-240009-00
0000-001285-10

ZK18-240004-00
ZK18-240012-00
306003000013

0000-001445-00

309001000029
ZK18-240010-00

ZK18-GBA0-00

ZK18-GBAO-0A

ZK18-240006-00

ZK18-240006-10
0000-000762-00
0000-001056-00
0000-000070-00
0000-000379-00
0000-001055-00
ZK18-240008-00
0000-000056-00
0000-000077-00
0000-000055-00

0000-001054-00

309000000006
ZK18-240005-00
306002000028
ZK18-240003-00
ZK18-240003-10

ZK18-GB00-10

ZK18-GBO00-1A

ZK18-240007-00

309001000026
305002000018

020201 Gear Case Assembly

Part Name
FhHaWR

Gearbox,ZK18,RATIO: 24.06

Gearbox, ZK18, RATIO: 24.06

Bolt M8x20

Plate

Washer

Dust Cover

Bearing 32019

Seat

Plate

Seal Washer TC35*62*7

Bearing 6007

Bearing 6007-2Z
Sleeve

Gear Kit (z1/z2=28/94)

Gear Kit (z1/22=28/94)

Cover Plate

Cover Plate
Elastic Collar 262
Nut M14x1.5
Screw M10x25
Flatwasher g14
Washer g14
Cover
Lockwasher g6
Screw M6x12
Screw M6%16

Bearing 30204

Bearing 33005
Cover

O-ring 155%4
Gear Case
Gear Case

Gear Kit (z1/22=6/43)

Gear Kit (z1/z2=6/43)

Output Shaft
Bearing 61920
Elastic Collar 140

TRIERE B

DR AT L K

DR AT LK
LT
FeB) R ITAR
JER R By
AR B w5 AR
I 57 el A
e 17 o

fitr AR

e
TRIERHR

TRV R R
HRE

P )

TR

AL 5 45

H B R}

BRET

R

(5l B P 1L 2 Pl
EnllFe

s

BRET

BT

I 41 el A

I5 S  fel AK
AR
Otk E 1
Fith

7/

*
punsp

_
=

W

55

kit

A,

W

Pl )

K
TRV ER A
B 2 AL 5 4

20

No. ¥t Applied Date

g

Req.

A A AN -

A A A O N A A

14

A A A AN

N

ER O

326140294-

326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-

326140294-

326140294-
326140294-
326140294-327

150490

327150491-

326140294-327
150490
327150491-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-327
150490
327150491-
326140294-
326140294-
326140294-327
327150491-
326140294-327

150490
327150491-
326140294-

326140294-
326140294-

Remark

#E

Pos.1-37Superseded by
ZK18-240000-3B
Pos.1-37, EP20200427

Superseded by

309001000029
EP20200530-04

The kit includes 2 gears
(Pos.11)
The kit includes 2 gears

(Pos.11) , EP20200427

EP20200427

EP20200427

EP20200427
The kit includes 2 gears

(Pos.26)
The kit includes 2 gears

(Pos.26) EP20200427



30
31
32
33
34
35
36
37

305001000019

306003000014

ZK12-240011-00
0000-000321-00
0000-000159-00
ZK18-240015-00
ZK12-240017-00
ZK12-240016-00

Retainer Ring 100

Seal WasherTC140%100*12
Washer

Screw M8x20
Lockwasher 28

Gear

Plug M14*1.5

Plug M14*1.5

A T A
(EE Sl

ik S

BRET

Hp

Feia Kk

Bk

TSk

21

Req.

A A A o

326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-
326140294-



3000

Operating Control System
BIERG

22



0301 Operating Control System

23



Index

Fs

02

02

D OO WNDN-_22 -

01
02

10
10
11
12
13
14
15
16
17
17
18
19
20
21

22 01

02
23
24
25
26
27 01
02
28
29
30

Part No.

5T

2415-340000-10
2415-340000-1A
2415-340000-20
2415-340000-2A
2415-340000-30
2415-340000-40
2322-340000-00
2333-330000-10
0000-000010-00
0000-000490-00
0000-000011-00
1220-350000-00
1219-330000-00
0000-000322-00
0000-000114-00
0000-000143-00
0000-000030-00
302001000100

0000-000429-00
1120-300003-00
1120-300006-00
0000-000028-00
0000-000122-00
0000-000377-00
2130-300001-00
2130-300001-0A
2322-300002-00
0000-000142-00
0000-000159-00
0000-000433-00

2322-310000-00

2322-300003-00
0000-000283-00
0000-000007-00
0000-000063-00
0000-000553-00
2322-300001-00
2322-300001-0A
0000-000882-00
1280-370000-10
0000-000176-00

0301 Operating Control System

BERG
Part Name
FhHaWR
Control Pod Assembly Tk A
Control Pod Assembly ~ See 0302 Tk
Control Pod Assembly Tk A
Control Pod Assembly ~ See 0303 Tk
Control Pod Assembly TSk SR
Control Pod Assembly Tk R
Control Handle T8
Control Handle FWTE
Screw M5X6 WRET
Harness Clamp 2k
Bearing 2015 SRENEEEESS
Gas Spring R
Gas Spring R
Screw M8 X 25 BRAT
Nut M52X1.5 R R
Check Washer 852X 1.5 13
Screw M10X 16 WRET
Screw M8 25 WRET
Screw M5X 8 WRET
Shaft CEL
Spacer BT I AR
Screw M4 X 10 BRAT
Lockwasher g4 R
Screw M2 20 WRET
Turning Bracket i [ g
Turning Bracket o 1) P
Sleeve ESE]
Bearing 6011-2Z Hh7k
Lockwasher @8 R
Screw M8X 12 BRAT
Bracket ) S PR
Bracket ) S PR
Bolt M10 X 35 RS
Flatwasher 10 R
Lockwasher 310 R
Nut M10 R
Steering shaft B qn)
Steering shaft B n)
C Type Key 8 X7X14 C I g
Damping Steering Box BHL e ligde 5%
Flatwasher 28 R

24

i, 0302

i, 0303

X

N = a 2O N NN & 4 v s v v g1 = a4 N . A 8 A a8 a3 oA oo

-

A A a ap o BN

=N
N

Remark

#E

Applied Date
ERAHH

-071315

071415-
-071415

071415-
-071415
-071415

Cancelled/HUH
Cancelled/HUH

-071415  Cancelled/H 3

-091512
091512-

-9301800098

9301800099- BGD-21-003642

-9301800098

9301800099- BGD-21-003642

Superseded by
2322-300003-00

EP20200925

-324200546
324200547-



Index

Fs

31
32

33
34
35
36
37
38
39
40
4
42
43
44
45
46

01
02

Part No.

5T

0000-000321-00
1221-300001-00
1221-300006-00
0000-000109-00
1221-300003-00
1221-300002-00
1221-520007-0A
0000-000702-00
0000-000121-00
2130-520004-00
2415-520002-20
1220-560001-00
1221-300004-00
2333-320000-10
0000-000055-00
0000-000056-00
2130-300002-00

0301 Operating Control System

Part Name

G

Screw M8 X 20
Turntable

Turntable

Screw M8 X 16

Rocker Potentionmeter
Mounting Plate
Potentionmeter
Flatwasher g4

Screw M4 X35

Wire Harness -Belly Switch
Wire Harness

Inching Switch |

Plate

Control Pod Bracket
Screw M6x16

Lock washer @6

Limit board

BIERG

BRET
Ligii
Ligii
BRET
AL REAT
RV 2% 22 3R
U AL 25
-
BRET

HEUTIR, JEEITR

WL
BT R |
Rz A R
T 22 e
BRET

Hp
FRALIR

25

No. Applied Date
HE EROH
5

1 -324200546
1 324200547-
2

1

1

1

2

2

1

1

2

1

1

2 324200547-
2 324200547-
1 9301800099-

Remark

#E

Dz-4

BGD-21-003642



0302 Control Pod Assembly (With Proportional, No Sidesway)

26



Index

FE

N o b WN -

10
11
12
13

14
15
16
17
18
19
20

21

21

22
23
24
25
26
27
28
29
30

01
02

Part No.

ZmS
2333-340001-00
2333-340002-00
2333-340003-00
2333-340004-00
2333-340005-00
2333-340006-00
2333-340007-00

2415-340003-00

2333-340008-00

2333-520005-10
2333-520004-10
2333-520003-10
2415-340004-00
2333-340011-00
2333-340017-00
2333-340009-00
2333-340012-00
2333-340010-00
0000-000037-00
0000-000038-00
2333-340013-00
2333-340014-00

2333-340008-00

2333-340008-10

2333-340020-00
2333-340018-00
2333-340019-00
2333-340022-00
2333-340023-00
2333-340024-00
2333-340025-00
2333-340026-00
2333-340027-00

0302 Control Pod Assembly (With Proportional, No Sidesway)

FHELBA GERH, AHENE)

Part Name
FhHaWR

Cover

Cap

Travelling Knob R
Travelling Knob L
Horn Button

Button Reverser Cover
Tilt Switch

Proportional Forward & Backward

Switch

Proportional Forward & Backward

Switch

Horn Wire Harness
Reversing Switch Wire
Accelerator Assembly
Tilt Switch Wire
Screw ST2.2x13
Clamp

Mounting Seat

Screw ST2.9%9.5
Spring

Screw M3x12

Lock Washer @3
Screw M5x30

Screw M5x55

Proportional Lifting & Lowering

Switch

Proportional Lifting & Lowering

Switch

Cover

Bracket

Screw M3x10
Sealing Plate
Button

Screw M5x12
Screw ST2.9x20
Cover

Seat

T
st
i A
it A
RIS
AL BIES
BRI 5%

ELBRT R A2 TT 5%

ELBRT R TT 5%

WY LR TR
BRI REIR
JIIPE 35857
R RLIR
LT

R4

SCHERE

AT

ik o

AT

PR

LT

LT

ELA T T 5%

ERBINESIES

HT

2

WRAT

T 35 AR
B4

WRAT

HRAET
PIIBE T A

T e e s g

27

No. Applied Date
HE  EHOE

JEE L UL UL G U U

N N NN =2DNDNOOO0 -

N NDNDN =2 2 aw

Remark

#E

Superseded by
2333-340008-00

EP20210919

(1) , Cancelled

Superseded by
2333-340008-10

BGD-21-006715



0303 Control Pod Assembly (With Proportional & Sidesway)

28



Index

FE

N o b WN -

10
11
12
13

14
15
16
17
18
19
20

21

21

22
23
24
25
26
27
28
29
30
31
32

01
02

Part No.

ZmS
2333-340001-00
2333-340002-00
2333-340003-00
2333-340004-00
2333-340005-00
2333-340006-00
2333-340007-00

2415-340003-00

2333-340008-00

2333-520005-10
2333-520004-10
2333-520003-10
2415-340004-00
2333-340011-00
2333-340017-00
2333-340009-00
2333-340012-00
2333-340010-00
0000-000037-00
0000-000038-00
2333-340013-00
2333-340014-00

2333-340008-00

2333-340008-10

2333-340016-00
2415-340008-00
2333-340020-00
2333-340018-00
2333-340019-00
2333-340022-00
2333-340023-00
2333-340024-00
2333-340025-00
2333-340026-00
2333-340027-00

0303 Control Pod Assembly (With Proportional & Sidesway)

Part Name
FhHaWR

Cover

Cap

Travelling Knob R
Travelling Knob L
Horn Button

Button Reverser Cover
Tilt Switch

Proportional Forward & Backward

Switch

Proportional Forward & Backward

Switch

Horn Wire Harness
Reversing Switch Wire
Accelerator Assembly
Tilt Switch Wire
Screw ST2.2x13
Clamp

Mounting Seat

Screw ST2.9%9.5
Spring

Screw M3x12

Lock Washer @3
Screw M5x30

Screw M5x55

Proportional Lifting & Lowering

Switch

Proportional Lifting & Lowering

Switch

Sidesway Switch
Sidesway Switch Wire
Cover

Bracket

Screw M3x10
Sealing Plate
Button

Screw M5x12
Screw ST2.9x20
Cover

Seat

FHLBE CREE RN

T
st
i A
it A
RIS
AL BIES
BRI 5%

EATIVEYESIS

EATINEYESIES

UIEISIES -V
B RRATFRER
piIpEEE 3595
TR RER
BRET

i

SRR

IRET

PR

BRET

Hp

BRET

BRET

ELAB T i T 5%

ELA T T 5%

MIFE I
MIFEFF RLLIR
=T

X

AT

N ERAE AR
R x0de R
5T

LT
I AT &
TR e L e e P

29

No. Applied Date
HE  EHOE

JEE L UL UL G U U

N N NN =22 NDDN DR A A A

N N NN 2 &4 A N &

Remark

#E

Superseded by

2333-340008-00
EP20210919

(1) , Cancelled

Superseded by
2333-340008-10

BGD-21-006715



4000
Hydraulic System

30



0401 Hydraulic System

) To Block Cross

31



0401 Hydraulic System

BERS
Index Part No. Part Name No. Applied Date Remark
iig=2 ZEhRS FhHaWR HE ERO# B
] 9130-470000-40 Pump & Motor Assembly TS 3k i 1 Cancelled
See 0402 Il 0402
Pump & Motor Assembly | MRS R T
1 2333-460000-00 1 Duplex Mast
See 0402 ., 0402
) 9333.460000-10 Pump & Motor Assembly 1l WS 1T ) Triplex Mast
See 0403 Il 0403
2 0000-000620-00  Bolt M 6x16 RS 4
3 0000-000056-00  Lockwasher @6 i 4
4 2125-420001-00  Magnet Tk 1
5 0000-000109-00  Screw M8x16 BRET 5
6 0000-000159-00  Lockwasher @8 L 5
7 0000-000176-00  Flatwasher @8 Tk 5
8 2112-410004-00 Washer TR 3
9 01 2130-421000-40 Tank A 1 Cancelled/HL i
02 2415-411000-10 Tank AR 1
10 0000-000510-00  Washer 220 21 A2 E 1
11 0000-000635-00  Plug M18%1.5 PR 7 Ff 1
12 2415-438000-10  Qil Pipe,Shifter Side S i 2
13 2415-439000-10  Oil Pipe,Lifting e T 1
14 2702-141400-00  Connector G1/4-M14X1.5 JERGE SN 2
15 0000-000044-00 Washer 14 21 A2 E 2
16 2702-141600-00  Connector G1/4-M16X1.5 JERTIE DS 1
17 0000-000069-00  Washer g16 AR 1
18 01 2130-423000-00 Filter puR/iE 1 -327150483
02 2415-412000-10  Filter T PETE R 1 327150484-

32



0402 Pump & Motor Assembly 1

For Tilting
Forward

For Tilting

d

Backward

For Lowering

For Lifting -

19




0402 Pump & Motor Assembly 1

ER SR T
Index Part No. Part Name No. Applied Date Remark
iig=2 ZEhRS FhHaWR HE ERE# H/E
3.0Kw, Superseded
1 01 2130-470002-40 Motor AL 1
by 2130-430003-0A
02 2130-430003-0A  Motor AL 1
2 01 2320-421008-00  Contactor A 1 Cancelled/HU#
02 1120-420017-00 Contactor Hefih 3% 1
3 2320-421016-00  Solenoid Valve | CERvA R 3 For Lifting And Tilting
4 2320-421017-00  Solenoid Valve Il LA I 11 1 For Lowering
5 01 2320-421002-00 Pump = 1 Superseded by
2125-430002-00
02 2125-430002-00 Pump Eid 1
6 01 2320-421012-00 Tube Plastic MR 3 Cancelled/HUH
02 2130-430008-0A  Tube Plastic R 3
7 01 2320-421013-00 Filter, Steel Wt yERE 1 Cancelled/HUH
02 2130-430009-0A  Filter, Steel Wit yERE 1
8 2130-470003-40  Brush TRl 1
9 0000-000159-00  Lockwasher @8 i 2
10 0000-000110-00  Screw M8x65 BRET 2
11 2130-430012-0A  Valve 12L/min ST 1
12 2125-430021-00  Wire G2 1
13 01 2125-430022-00 Clamp, Steel ik 1
14 2125-430004-00 Bush W& 1
15 01 2125-430005-00 Coupling PP 1
16 2320-421018-00  Relief Valve Vi it 1 1
17 2320-421001-00  Adapter [EEES 1
18 2320-421014-00  Manifold g 1
19 2320-421015-00 O-Ring O Zip 2
20 2125-430006-00  Seal Kit EEF 1
21 2125-430007-00  Filter Screen T IEM 1
22 0000-000077-00  Screw M6x12 WRAT 4
23 2130-430007-0A  Cable Insulated Eite iR 1

34



0403 Pump & Motor Assembly II

!

For Tiltiny

Forward

d

11

Backward

For Tilting

For proporticnally

Lowering

H

35



Index

Fs

02

02

02

02

02

10
11
12
13
14
15
16
17
18
19
20
21
22
23

Part No.
RS

2130-470002-40

2130-430003-0A
2320-421008-00
1120-420017-00
2320-421016-00

2333-460001-10

2320-421002-00

2125-430002-00
2320-421012-00
2130-430008-0A
2320-421013-00
2130-430009-0A
2130-470003-40
0000-000159-00
0000-000110-00
2333-47002X-1A
2125-430021-00
2125-430022-00
2125-430004-00
2125-430005-00
2320-421018-00
2320-421001-00
2320-421014-00
2320-421015-00
2125-430006-00
2125-430007-00
0000-000077-00
2130-430007-0A

Part Name
FhHaWR

Motor

Motor
Contactor
Contactor
Solenoid Valve |

Proportional Solenoid Valve

Pump

Pump

Tube Plastic
Tube Plastic
Filter , Steel
Filter , Steel
Brush
Lockwasher 28
Screw M8x65
Valve 22L/min
Wire

Clamp, Steel
Bush
Coupling
Relief Valve
Adapter
Manifold
O-Ring

Seal Kit

Filter Screen
Screw M6x12
Cable Insulated

0403 Pump & Motor Assembly II
R EE 3k R 1T

AL

AL
Pl s
Pl s
FELRE I |

ELA5] HEL 14 )

=

=
IR
BRVE
AT IE A
AT IE A
BRI
i
BRET
TR
ki
&
He o
Tt I

i e
ik

O Hg
T
BRET
YL Y

36

No. Applied Date

¥E EARM

W = A A

A A A AN A A A A A A A A NN A2 A A WwW

Remark

#E

3.0Kw, Superseded

by 2130-430003-0A

Cancelled/HUH

For Lifting And Tilting

For Proportionally

Lowering
Superseded by

2125-430002-00

Cancelled/Hi

Cancelled/HUH



5000

Electrical System

HR RS

37



0501 Electrical System

e e

For Battery

280AH/360AH

For Battery

210AH/224AH

38



0501 Electrical System

B R4

Index Part No. Part Name No. Applied Date Remark

iig=2 RS FhHaWR HE EHBEH H/E

1 1120-500007-00 Meter MEX 1 Cancelled/HLiH

1 1115-510006-2B-01 Meter 803 % 803 1 For Storage Battery

For Maintenance-free
1 1115-510006-2B-02 Meter 803 W% 803 1
Battery

2 1220-520007-0D Meter Wring Harness 3 PIN HER 3 EHER 1

3 See 0503 Control Board Assembly R AR L K 1

4 0000-000498-00 Screw M6x30 IRAT 2

5 1120-500009-10 Connector Battery Assembly R B A A 1

6 0000-000433-00 Screw M8x12 IRAT 4

7 0000-000159-00 Lockwasher 28 G 4

8 0000-000105-00 Flatwasher g8 P 4

9 1120-500003-00 Horn LN 1
10 1220-520002-1C Power Switch Assembly BRI O Sk 1
11 2125-100002-10 Battery Clip P, ] 5 Al 1 For Battery 210AH
11 2125-100002-00 Battery Clip L, ] 5 Al 1 For Battery 224AH
12 0000-000415-00 Bolt M8x16 [ 1
13 0000-000176-00 Flatwasher g8 P 1
14 1120-112008-00 Plate AR 1
15 0000-000056-00 Lockwasher g6 G 4
16 1220-500001-00  Fetch-up Switch % 1
17 0000-000119-00 Screw M5 X 12 IRAT 2
18 0000-000738-00 Screw M8 X 30 BRET 1 For Battery 280AH/360AH
19 2322-560001-20 Baffle-block CER e 1 For Battery 280AH/360AH
20 0000-000550-00 Nut M8 W2 RE 1 For Battery 280AH/360AH

39



0502 Circuit Board (With Proportional)

AR AT HAIRD

w0
<N
D
=
T
g
L
o
=
=
£
[10]
=



Index

5

a b WON -

Part No.

5T

0000-001024-00
0000-001138-00
0000-000924-00
2415-520004-20
2415-100300-10

0502 Circuit Board (With Proportional)

Part Name
BHAHF
Screw M3 X10
Screw M3 X 16
Nut M3

Circuit Board
Circuit Board box

AR AT HAIRD

BRET
BRET

1
HLER AR
FELBRAR

41

No. Applied Date

¥E EARH

= N N N DN

Remark

#E



0503 Contactor Panel Assembly

42



Index

Fs

2 01
02

~N o o W

02

10
11
12
13
14
15
16
17 01

02

03
18

Part No.

5T

2415-510001-20
2110-500004-0A
2110-500007-00-70
0000-000380-00
0000-000056-00
0000-000015-00
1120-530006-00
2415-530012-20

1120-500005-00

1120-500005-10
0000-000196-00
0000-000210-00
1120-540002-00
0000-000074-00
1120-540001-00
0000-000128-00
0000-000206-00
0000-000031-00
1280-560001-10

1280-560002-10-70

3218-600100-21-C1
2415-530008-20

Part Name
LIl

Setting Board
Controller

Controller
Flatwasher g6
Lockwasher 26
Screw M6x10
Copper Conductor |
Controller +

Contactor

Contactor

Nut M8
Flatwasher @8
Fuse 200A
Screw M6x20
Stand
Flatwasher @5
Lockwasher g5
Screw M5x8
Controller

Controller

Controller
Steering Controller +

0503 Contactor Panel Assembly
FEL AR ZE R R

RS 2R
Etiling
Estiling
-

s

BRET

1
Pt &% IE AR

B

Exp
BREE

R

{522 200A
HRAET
16 22 )i
T

Gk

WRAT

il A%

Estilind

Pl &%
e e 4 ) A LA

43

No. Applied Date
HE EAEE

A 8 00 0O O — 4

= NN DN -=2DN =2 ODN -

Remark

#E

Cancelled

Replaced by
#1120-500005-10

Cancelled
Superseded by

3218-600100-21-
C1

BGD-21-008299



0504 Wiring harness Assembly

To Steering Motor i
RN B

- i g d i - J
) /] 2 ! .[- l";‘
\ Sl i
| E s\ / = To 2P Busbar Joint
To Position switch =

] P S ’ Hork
e == ’

ToF i 5 I~
é B\a% .—l[ I% o= ' .'
s

(¢

iz
h

£

(

To Coulombmeter By
B 0@/
To Key Switch

BERTTE "\,

% \\5 2
=

To Duplex Potentiometer
B s iy

To Elbow Harness
~ EEEEN

To Interlock & Retarder Switch

f—/

51/ To Elecirical Brake
EEHRATE @y / s e
= / G

To Traction Moter
=2

To Circuit Board £

CTTT I SN

To Limit Switch

B ERtEr: Q45

=1 To Solenoid Valve #
U mn

Sl



0504 Wiring harness Assembly

LR
Index Part No. Part Name No. Applied Date Remark
iig=2 ZhRS FhHaWR HE EHRBEH H/E
1 2415-520001-2D  Main Wiring Harness FLW 1
2 1120-500010-00  Fuse 10A TRE 2 10A 2
3 See Form 5.1 Mast Wiring Harness [MEEEETN 1 325150405-
4 01 SeeForm5.1 Power Chain Wiring Harness HaFELR R 1 -325150404  Superseded
02 2415-520008-20 Power Chain Wiring Harness HaFELR R 1 325150405-
5 2415-520003-2A  Solenoid Valve Wiring Harness R T PR 28 T 1
6 2415-520010-20  Origin Wiring Harness JRHZR 1 325150405-
Form 5.1
Mast
Lifting Height Remark
Type Part No.
Mg i Eye i
mm in
2700 106 2415-520005-2A-01 -325150404
3000 118 2415-520005-2A-02 -325150404
3300 130 2415-520005-2A-03 -325150404
3600 142 2415-520005-2A-04 -325150404
Duplex 4000 157 2415-520005-2A-05 -325150404
Mast 4300 169 2415-520005-2A-06 -325150404
GEAmEY 2700 106 2415-520009-20-01 325150405-
3000 118 2415-520009-20-02 325150405-
3300 130 2415-520009-20-03 325150405-
3600 142 2415-520009-20-04 325150405-
4000 157.5 2415-520009-20-05 325150405-
4300 169 2415-520009-20-06 325150405-
4000 157 2415-520005-2A-07 -325150404
4500 177 2415-520005-2A-08 -325150404
4800 189 2415-520005-2A-09 -325150404
5000 197 2415-520005-2A-10 -325150404
Triplex | 5500 217 2415-520005-2A-11 -325150404
Mast 3550 140 2415-520009-20-07 325150405-
= dmps 4000 157.5 2415-520009-20-08 325150405-
4500 177 2415-520009-20-09 325150405-
4800 189 2415-520009-20-10 325150405-
5000 197 2415-520009-20-11 325150405-
5500 216.5 2415-520009-20-12 325150405-

45



0505 Cable Assembly

{3!: )
i 0

£

s . i,
———



Index

Fs

© 00 N O o W N -

Part No.

ZmS
2415-530003-2A
2415-530002-2A
2415-530001-2A
2415-530006-20
2415-530007-20
2415-530013-20
2415-530004-20
2415-530005-20
2415-530009-20

Part Name

G

Motor Line W

Motor Line V

Motor Line U

Steering Motor Line U
Steering Motor Line W
Switch To Battery

Pump Power Line +
Pump Power Line -
Controller - To Controller -

0505 Cable Assembly
L S

LR W
HHLZ V
HHLZE U

A L2 U
A HALZE W
PN T ik E
s i IE 28

VO 3 £ 2

P ) 25 1E) A7 A

47

No. Applied Date

¥E EARH

[ G U UL U UL G UL U UL U

Remark

#E



0506 Battery Assembly,280AH




0506 Battery Assembly,280AH

LI AR, 280AH
Index Part No. Part Name No. Applied Date Remark
e RS BHLRR HE  EHOE #iE
1 0000-000055-00 Screw M6x16 WRET 2
2 0000-000056-00 Lockwasher @6 i 2
3 2214-540000-2A Battery Assembly FEMLAL Y, 1 280AH
4 0000-000102-00 Screw M6x45 HRAET 2
5 2125-560001-00 Puller Handle TR AT 1
6 0000-000166-00 Nut M6 S 2
Superseded by
7 01 2322-561000-2A Battery Cap TR L 1 2515-120000-A
A
02 2515-120000-AA Battery Cap TR 1 BGD-21-008069
8 2214-540001-10 Connector Battery Gray Assembly  HEJAAG1F 24 i 1
9 0000-000123-00 Flatwasher 26 P 4 3311500771- BGD-21-008069
10 0000-000015-00 Screw M6x10 BRET 4 3311500771- BGD-21-008069
11 0000-000004-00 Screw M5x12 BRET 4 3311500771- BGD-21-008069
12 1120-100004-00 Baffle R R 5 AR 2 3311500771- BGD-21-008069
13 2515-100001-AA Plate R R 5 P AR e 2 i 2 3311500771- BGD-21-008069

49


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

6000
Lifting System
IR G

50



&

0601 Duplex Mast SysteniAsse

51



Index

Fs

0 N O O A W WNDN -

_ A A A A A A A
D o 0o WN -~ O ©

0601 Duplex Mast System Assembly
CEIRE 395921

Part No. Part Name

RS BHLRR
See 0602 Duplex Mast Lifting System B2 144ETF R4t
See 0603 Scissors Assembly BY ) SRR
See 0603 Scissors Assembly BY ) SRR
See 0618 Fork Frame Assembly B X R,
See 0618 Shifter Side Assembly M2 A R
2415-612000-10 Roller Assembly R,
2415-612001-10 Screw A TMRET
2415-612002-10 Snap Ring 1R
2415-612003-10 Assistant Roller BRR
2415-612004-10 Main Roller Assembly VR SR
2415-612005-10 Dust Snap B A
2415-612006-10 Retainer Ring @55 iU+
2415-640004-10 Self-Lubricating Bearing HilEEih& 304030
2415-640400-10 Sliding Pin T 2R AR
0000-000277-00 Bolt M8X25 124 M8X25
0000-000159-00 Lockwasher g8 g
0000-000176-00 Flatwasher @8 R
2415-640012-10-01  Washer HEH RS
2415-640012-10-02 Washer HEH R

52

No.

Applied Date

¥E EARH

1
1
1
1
1
4
4
4
4
4
4
4
2
2
2
2
2
2
2

100615-
100615-

Remark

#E

For Shifter

For Shifter

2mm
3mm



53



0602 Duplex Mast Assembly

Power Chain H

54

Chain




Index

Fs

02

02

14 01
02

15 01
02

16

17

18

19 01
02

20 01
02

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39 01
02

40

Part No.

ZmS
2415-621000-20
See Form 6.1
2415-611000-2A
See Form 6.1
See Form 6.2
2415-600007-10
0000-000255-00
0000-000159-00
0000-000176-00
0000-000251-00
0000-000063-00
0000-000175-00
2214-600001-00
0000-000191-00
0000-000183-00
2415-600011-10
2415-600011-1A
2415-600010-10
2415-600010-1A
0000-000632-00
0000-000060-00
0000-000438-00
2415-600009-10
2415-600009-1A
2415-600012-10
2415-600012-1A
2415-612000-10
2415-612001-10
2415-612002-10
2415-612003-10
2415-612004-10
2415-612005-10
2415-612006-10
2415-420100-10
2415-600008-10
0000-001024-00
0000-000771-00
0000-001412-00
0000-000210-00
2415-600015-10
0000-000995-00
0000-000999-00
2415-600016-10
0000-000118-00
2415-600015-10
2415-600018-10
2125-500003-00

0602 Duplex Mast Assembly

Part Name
FhHaWR

Interal Mast

Interal Mast
External Mast
External Mast
Lifting Cylinder
Cylinder Hold Hoop
Bolt M8X20
Lockwasher 28
Flatwasher g8

Bolt M10X25
Lockwasher g10
Flatwasher g10
Chain Roller
Lockwasher 216
Retainer Ring 235
Cylinder Dual Wheel
Cylinder Dual Wheel
Power Chain Roller
Power Chain Roller
Bolt M12X80
Lockwasher @12
Flatwasher g12
Bushing

Bushing

Bushing

Bushing

Roller Assembly
Screw

Snap Ring
Assistant Roller
Main Roller Assembly
Dust Snap

Retainer Ring 855
Sidesway Weldment
Drag Chain Upper Tie Plate
Screw M3X10

Bolt M16X40

Bolt M8X40
Flatwasher g8

Small Cylinder Hold Hoop
Lock Washer @3
Flat Washer @3
Limit Switch Plate
Screw M8X10
Sensor Bracket
Sensor Bracket
Proximity Switch 8108

[CEARE D=7

SIRES

SINE'S

e

e
AT LA %
YLKk

2

g

P

Rk

i

P

SRR

g

b P4 P
R
IEE R
HERER S
HERER S

Rk

i

P
HeRER
HeRER
S
VLR G S HES
RE B,
WTRRAET

1EFA Sy
FIlRE

ES 12095957

5 2k

b P4 P

MR i@t
IBHTHERE 1R 52 R
HRAET

Rk

2

P

UL AR OE
g

P
RRAS T KA AR
HRAET

FLFF PR A FF I R
AR TF PR A 2 2R
s 8108

55

No. Applied Date
HE  EHOE
1

1

1

1

2

2

4

12

10

2

2

2

2

4

4

1 -112615
1  112615-

1 -112615
1  112615-

1

1

1

1 -112615
1 112615-

1 -112615
1  112615-

4

4

4

4

4

4

4

1

1

2

2

2

2

2

2

2

1 103015-

6 103015-

1

1 103015-

2  103015-

Remark
H/E

Cancelled

Cancelled

Cancelled/HUH



0602 Duplex Mast Assembly

AN 35551
Index Part No. Part Name No. Applied Date Remark
s T =LA ¥E EARH #E
41 0000-000117-00  Screw M5X10 ) 6 103015
42 0000-000206-00 Lockwasher o5 Bk 6 103015
43 0000-000390-00  Flatwasher 25 P 6 103015
44 See Form 6.1 Lifting Proximity Switch Wire I FFRAE I IR IR 1 103015-
45  2415-600002-20  Sensor Bracket TR 1 103015-
46 01 2415-520006-00 Half Speed Switch Wire ETF IR 2R 1 Cancelled/HiH
02 2415-520006-20  Half Speed Switch Wire RT3 e 1 103015-
47 3120-600001-00 Guide Plate ¥ 4
48 58A04-30T01 Washer SRR Req.
49 0000-001210-00  Bolt M16X55 ke 2
50  0000-000190-00 Flatwasher 216 T 2
51 2415-600020-00 Bearing F 3 2 112615
52 3316-500004-10 Bearing F 3 2 112615
Form 6.1
Lifting Height Outer Mast Inner Mast Lifting Proximity Switch Wire -
‘AL POINES IR FHRALFFRER TR
mm in (Item 2) (Item1) (Item 44)
2700 106 2415-611000-2B-01 2415-621000-2A-01 2415-520007-00-01 | Cancelled
2415-520007-20-01
3000 118 2415-611000-2B-02 2415-621000-2A-02 | -2415-5620007:00-02 | Cancelled
2415-520007-20-02
3300 130 2415-611000-2B-03 2415-621000-2A-03 2415:520007:00-03 | Cancelied
2415-520007-20-03
3600 142 2415-611000-2B-04 2415-621000-2A-04 2415:520007:00-04 | Cancelied
2415-520007-20-04
4000 157 2415-611000-28-05 2415-621000-2A-05  |-2319-5620007-00-05 | Cancelled
2415-520007-20-05
4300 169 2415-611000-28-06 2415-621000-2A-06 | —2410-520007:00-06 | Cancelled
2415-520007-20-06

56



0603 Scissors Assembly

57



Index

Fs

02
03

w

01
02

© N OO o g b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.
ZmS

2415-641100-20
2415-641100-2A
2415-641100-2B
See 0604

2415-644000-1A
2415-644000-1B
2125-600005-00
0000-000321-00
2415-441000-10
2415-441000-30
0000-000006-00
0000-000056-00
0000-000123-00
2415-640600-10
0000-000126-00
2415-640006-10
2415-640200-10
2415-640001-10
2415-640002-10
0000-000700-00
2415-642201-10
2415-642202-10
2415-642203-10
2415-642204-10
2415-642205-10
2415-643201-10
2415-643202-10
2415-643203-10
2415-643204-10
2415-643205-10
2415-640300-10
2415-640003-10
2415-647000-10
2415-648000-10
2415-420200-10
0000-000109-00
0000-000159-00
0000-000105-00
2415-646000-10
0000-000283-00
0000-000063-00
0000-000007-00
2415-640500-10
2415-600014-10

0603 Scissors Assembly

Part Name
FhHaWR

Scissors Base
Scissors Base
Scissors Base
Scissors

Fork Weidment

Fork Weidment
Buffer Block

Screw M8X20
Double Solenoid Valve
Triple Solenoid Valve
Screw M6X30
Lockwasher g6
Flatwasher g6

Short Pin Welding
Screw M6X16
Bearing 182415
Long Pin Welding
Bearing 253520
Washer

Screw M8X16
External Scissors Main Roller
Slider

Retainer Ring 55
Screw M10X1X12
Screw M10X1X16
Internal Scissors Main Roller
Slider

Retainer Ring 234
Screw M10X1X14
Screw M10X1X16
Short Pin Welding
Bearing 253515

Forward Cylinder (L) See0606
Forward Cylinder (R) See0606

Eight-Way Valve
Screw M8 X 16
Lockwasher 28
Flatwasher @8

Tilt Cylinder See0607
Bolt M10X35
Lockwasher ¢10
Flatwasher 10

Long Pin Welding
Cover

BB

97 XU
ISR
7SR
WIIX

XS
XSkHA

i

247

Wk
=R

4T

Hh

T
RS A
247

L R

0 KR
R

B LS
4T
NP ER
e

i P4
g
g
CEREE T
B

4
BT
g
TR
L R
FERTRS T W, 0606
ARTREIGL L 0606
ML

4T

i

P

IR W 0607
2

i

T

R RS K B
F Y AR

58

No. Applied Date

¥E EARH

= NN NN =2DNDNDN=2 2 a2 NDDNDNDNNNDNPNNDNPNNDNDNDNDNDDNNDODNNDNNDNPEODNDNDMNNNDMNPEDNOWOWW-_22 20122 A

Remark
H/E

Cancelled/H i
Cancelled/HUiH

Cancelled/HUH

For Shifter



Index

Fs

a4
42
43
44

45

01
02

Part No.

ZmS
0000-000938-00
0000-000122-00
0000-000089-00
2415-640010-10
2415-640010-1A
2415-640011-10

Part Name

G

Bolt M4X10
Lockwasher g4
Flatwasher g4
Washer
Washer
Washer

0603 Scissors Assembly

BB

LT
Hp
-
TR L R 2y
R S R 2y
b P R

59

No.

Applied Date

¥E EARH

3
3
3
1
2
4

-324160088
324160089-
324180346-

Remark

#E

3 or 5 Optional



0604 Scissors

60



Index

Fs

A WO N -

01
02

© 0o N o u»

01
02

11
12 01
02

Part No.

ZmS
0000-000088-00
0000-000122-00
0000-000702-00
3315-120002-00
2415-640008-10
0000-000012-00
0000-001048-00
0000-001049-00
0000-001407-00
2415-642000-10
2415-642100-10
0000-000762-00
2415-640007-10
2415-643000-10
2415-643100-1A

Part Name

G

Screw M4X8
Lockwasher g4
Flatwasher g4

Dust Cap

Dust Cap

Oil Bottle @8

Round Nut M30X1.5
Lockwasher M30
Bearing 32007
External Scissors
External Scissors
Circlip Of Hole 262
Inner Dustproof Plate
Internal Scissors
Internal Scissors

0604 Scissors
HIIX

BRET

JERL ok WE S itk
[FUEEE M30X1.5

[ 5 8 1| 5l £ P8l M30
LIPS

HMBY X

HMBY X

AL

LIRSl biges
WETX

WETX

61

No. Applied Date
HE  EHOE

= 2 N A NN P DNDNDNDNDNDNDDND O 0

Remark

#E

Cancelled/HUiH

Cancelled/HUH

Cancelled/Hi



0605 Lifting Cylinder

62



Index

Fs

0 N O b~ ON -

- a
N = O ©

KIT

0605 Lifting Cylinder

b pliigia
Part No. Part Name No. Applied Date Remark
ZmS E i HE  EHOE #iE
0000-000084-00  Ring Wiper 35x43x5-6.5 By 1
0000-000370-00  O-ring 40x3.1 O A 1
1220-420001-0B  Cap SmE 1
2415-650002-10  Bearing 39*35*2 GRS 1
See Form 6.2 Piston Rod T FENF 1
2125-410003-00  Collar ez 2
2415-650001-10  Ring Back Up 40*35*15 S 1
2415-680002-10  Piston E S 1
0000-000132-00  Rod Packing 30x40x6 Yx %% 1
2125-410005-3A  Cushion Collar Gt 1
See Form 6.2 Cylinder FlIIFAREN 1
2125-410006-30  Pin TE T4 1 Cancelled/HiH
Seal Kit for Lifting Cylinder ETHhE B
2415-2BG 1
(include item1,2,9 ) EEFS1, 2, D
Form 6.2
Lifting Height i i i
Cylinder Part No. Cylinder Tube Piston Rod
ki MBS . A
Duplex mm in
2700 106 2415-650000-10-01 2415-681000-10-01 2415-680001-10-01
Mast 3000 118 2415-650000-10-02 2415-681000-10-02 2415-680001-10-02
PRI | 3300 130 2415-650000-10-03 2415-681000-10-03 2415-680001-10-03
3600 142 2415-650000-10-04 2415-681000-10-04 2415-680001-10-04
4000 157 2415-650000-10-05 2415-681000-10-05 2415-680001-10-05
4300 169 2415-650000-10-06 2415-681000-10-06 2415-680001-10-06
Lifting Height
Cylinder Part No. Cylinder Tube Piston Rod
I EE
W E 5 ML THEF
mm in
Triplex 3550 140 2415-650000-10-07 2415-681000-10-07 2415-680001-10-07
Mast 4000 157 2415-650000-10-08 2415-681000-10-08 2415-680001-10-08
=2p72e | 4300 169 2415-650000-10-09 2415-681000-10-09 2415-680001-10-09
4500 177 2415-650000-10-10 2415-681000-10-10 2415-680001-10-10
4800 189 2415-650000-10-11 2415-681000-10-11 2415-680001-10-11
5000 197 2415-650000-10-12 2415-681000-10-12 2415-680001-10-12
5500 217 2415-650000-10-13 2415-681000-10-13 2415-680001-10-13

63



0606 Leading Cylinder

64



Index

Fs

0 N O o b 0w N -

A A A a
N N -~ O ©

13

14

KIT

Part No.

ZmS
2415-640005-10
2415-647003-10
2415-647004-10
0000-000137-00
2415-647005-10
2415-647006-10
2415-647001-10
2415-647007-10
2415-647200-10
0000-001089-00
2415-647002-10
2415-647100-10
2415-648100-10

2415-647008-10
2415-647009-10

2415-QYG

Part Name
FhHaWR

Connector

Lock Washer M18

Small Round Nut M18X1.5
Seal 25X33X4.8

O-ring 55X2.4

Seal 25X33X5

Guide Sleeve

O-ring 50X3.1

Piston Rod

Seal 50X60X6

Retaining Ring 60X55X10
Forward Cylinder Body (L)
Forward Cylinder Body (R)
Steel-BackED Bearing

20X35X12X16
Internal Circlip 35
Seal Kit for Leading Cylinder

(include item4,5,6,8,10 )

0606 Leading Cylinder

GE-2Ek A

AT I RLIE FE ARk
[ 8EEE 1 Z) 3R M18
/NEIBEEE M18X1.5
BiZhfE 25X33X4.8
O %fE 55X2.4
#EPE 25X33X5
FHE

O 7!fE 50X3.1
TR

#EIE 50X60X6
XHEFR 60X55X10
JE R i RLRL A

A AT I LR

MR 20X35X12X16

N 35
gz AlKAKESEED)

BERF54, 5 6, 8 10

65

No. Applied Date

¥E EARH

A a4 A N S A A A A A A a4

N

Remark

#E



0607 Tilt Cylinder

66



Index

Fs

© 00 N O o W N -

KIT

Part No.

ZmS
2415-646100-10
2415-646001-10
2415-646200-10
2415-646002-10
0000-000966-00
0000-000980-00
0000-000699-00
0000-000972-00
0000-000971-00

2415-QXG

Part Name
FhHaWR

Cylinder Body
Retaining Ring 10X2.5
Piston Rod

Guide Sleeve

O-ring 63X3.1

Seal 32

Seal 53X63X6

Seal 40X32X5

O-ring 37X3.1

Seal Kit for Tilt Cylinder

(include item5,6,7,8,9 )

0607 Tilt Cylinder
AR EL

HEAREN

SCHERR 10x2.5
T I

SmE

O 74k 63X3.1
BixpE 32

Yx % E18 D63
Yx % E1E D32
O Z!JE 37X3.1
FiRHh BT A

(B&/F55 6,7, 8 9D

67

No. Applied Date
HE  EHOE

1

1

1

1

1

1

2

1

1

RN

Remark

#E



0608 Duplex Mast Oil Pipe Of Lifting Cylinder

T.
[N i
)

(%)
\

1
1

\ »&3

68



Index

Fs

N o b WN -~

Part No.

ZmS
0000-000069-00
2701-161600-00
2415-427000-20
2415-426000-10
2401-161300-00
0000-000169-00
2415-428000-20

0608 Duplex Mast Oil Pipe Of Lifting Cylinder

PRI HRTiH E

Part Name
LIl

Washer 16

Connector M16x1.5-M16x1.5
Metallic Pipe Assembly-L
Block Cross |

Plug M16x1.5

Screw M8x30

Metallic Pipe Assembly-R

AR
ERiiEESS

FE NG E 2R AT
Ui 1
3k

IR

I HLAE A A

69

No. Applied Date

¥E EARH

SN RS A AN W

Remark

#E



22

—®
T —®

0609 Duplex Mast Oil Pipe Of Mast

ToPipe ToPipe

70



Index

Fs

02
03

02
03

02
03

02
03

02
03

02
03

- O © 00N O o b~ WDNDNMDMNMDMDNMDNMDNDN

-

Part No.
ZmS
2415-425000-20-01
2415-425000-2B-01
2415-425000-2A-01
2415-425000-20-02
2415-425000-2B-02
2415-425000-2A-02
2415-425000-20-03
2415-425000-2B-03
2415-425000-2A-03
2415-425000-20-04
2415-425000-2B-04
2415-425000-2A-04
2415-425000-20-05
2415-425000-2B-05
2415-425000-2A-05
2415-425000-20-06
2415-425000-2B-06
2415-425000-2A-06
2415-421000-20-01
2415-421000-20-02
2415-421000-20-03
2415-421000-20-04
2415-421000-20-05
2415-421000-20-06
2415-423000-20
2415-422000-20
2415-426000-20
0000-000109-00
0000-000159-00
0000-000176-00
0000-000028-00
2702-141400-00
0000-000044-00

0609 Duplex Mast Oil Pipe Of Mast

Part Name
LIl

Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Qil Pipe

Qil Pipe

Oil Pipe

Oil Pipe

Oil Pipe

Oil Pipe

Sucker B

Sucker A

Steel Pipe Assembly
Screw M8X 16
Lockwasher ®8
Flatwasher ®8
Screw M4x10
Connector G1/4-M14x1.5
Washer ¢14

CEAREJRE S -

IR A A
I THREE A
I THREE A
I THREE A
I THREE A
IR A A
IR A A
ZRAEE AL
IR A A
I THREE A
SRR AT
I THREE R A
I THREE R A
ZRAEE LA
IR A A
IR A A
ZRAEE AL
I THREE A
GeITTARR
GeIT IR
GeITTARR
SR ARNFL A
SR ARNFS A
SR ARNFL A
HUR IR B i
LTI A i
URHEEE 2R
BRET
Ci
R
WRET
ERGEPSN
Rt

71

No.
HE

N =2 NN DNDN=2 2 aa NDNDNDNDNDMDNNMNDNMNDMNDMPNODMDNOMNDNNMNDNDMDNODMDDNOMDNNMNNDMMNOMDNONMDNNMNDNMMNOMDNOMDNMNDNDMDNODDN

Applied Date
ERAHH
-326110745
326110746-327210285
327210286~
-326110745
326110746-327210285
327210286-
-326110745
326110746-327210285
327210286~
-326110745
326110746-327210285
327210286~
-326110745
326110746-327210285
327210286-
-326110745
326110746-327210285
327210286~

Remark

#E

2700mm
2700mm
2700mm
3000mm
3000mm
3000mm
3300mm
3300mm
3300mm
3600mm
3600mm
3600mm
4000mm
4000mm
4000mm
4300mm
4300mm
4300mm
2700mm
3000mm
3300mm
3600mm
4000mm
4300mm



0610 Oil Pipe Of Scissors

For

Shifter Side

Shifter Side (L)

Te

To

~ E2 - Pt
~ - SLmmeartd
ST J
L) J
%/&Jﬂ\& £
LY I
VN A
7 LN Y
. AN A
IIIIQ\\ t/ 7N /Ill \\\ \
4 X, Mo, THmsnd !
\@ /// T A’ bl
>N [ S . N
(Seus S N
o NN
a
(III /
’
/, ;
’
-
. 7
. -
| " i |

1
1
1 1
SR
“\n__t Ly
|4 @\I_uﬁ_wT |
[ 1
; .n__/_
| L E®
@ -
7 m:_ .n__;“
L@
i @ll_.n__hT i
1
Y,
| L@
7 [, - %)
f
s f
D EVAVSR 5]
3 LW
@ | %% %
|
=
7
f
f

72



Index

RGN

Fs

- O © 00N O O O b~ WN -

Part No.

ZmS
2415-431000-10
2415-433000-10
2415-425000-10
2415-432000-10
2415-434000-10
2415-435000-10
2415-431000-30
2415-432000-30
2415-437000-10
2415-436000-10
2702-141400-00
0000-000044-00

0610 Oil Pipe Of Scissors
WX mE
Part Name
ZHATH

Oil Pipe From A1 To Left Cylinder A1 24 HLih &
Oil Pipe From B1 To Left Cylinder B1 F| A KLl
Tilt Cylinder Steel Pipe U4 (AR 2 44
Oil Pipe From A1 To Right Cylinder A1 |45 &L &
Oil Pipe From B1 To Right Cylinder B1 %I/ 45 {fL it &

Flowline A2 A2 tHihiE
Flowline A2 A2 tHihiE
Sideshifter Hose A% 25
Backward Hose S i
Forward Hose A
Connector G1/4-M14x1.5 JERIIEDS
Washer ¢14 HEHE

73

No. Applied Date

¥E EARH

0 g = a2 N DA N2 AN

Remark

#E

For Shifter
For Shifter



0611 Power Chain Assembly

74



Index

Fs

a b WON -

0611 Power Chain Assembly

HERE B
Part No. Part Name No. Applied Date Remark
ZhRS LIl HE EHRBEH H/E
See Form 6.3 Power Chain s 1
0000-001024-00 Screw M3X10 WRET 6
0000-000995-00 Lockwasher g3 i 6
0000-000999-00 Flatwasher @3 P 6
2415-600001-20 Drag Chain Lower Tie Plate a5 BER 1
Form 6.3
Lifting Height i
- Standard of Power Chain Part No.
ER HERERUA T
mm in
2700 106 111 2415-600200-20-01
3000 118 119 2415-600200-20-02
3300 130 128 2415-600200-20-03
3600 142 137 2415-600200-20-04
4000 157 149 2415-600200-20-05
4300 169 158 2415-600200-20-06

75



0612 Triplex Mast System Assembly

76



Index

=.

T
&

0 N O O~ W WNDN -~

a4 A A A A A A A
D o 0o WN -~ O ©

0612 Triplex Mast System Assembly

EZNERG R

Part No. Part Name

RS BHLRR
See 0613 Triplex Mast Lifting System =R RS
See 0614 Scissors Assembly BY ) SRRk
See 0614 Scissors Assembly BY ) SRR
See 0618 Fork Frame Assembly T X R,
See 0618 Shifter Side Assembly M A R
2415-612000-10 Roller Assembly L9595
2415-612001-10 Screw A TMRET
2415-612002-10 Snap Ring IR
2415-612003-10 Assistant Roller RIS
2415-612004-10 Main Roller Assembly FVREE SR
2415-612005-10 Dust Snap By
2415-612006-10 Retainer Ring @55 i+
2415-640004-10  Self-Lubricating Bearing I R 304030
2415-640400-10 Sliding Pin T 2R AR
0000-000277-00 Bolt M8X25 124 M8X25
0000-000159-00 Lockwasher @8 g
0000-000176-00 Flatwasher g8 P
2415-640012-10-01 Washer HEH RS
2415-640012-10-02 Washer HEH R

77

No.

Applied Date

¥E EARH

1
1
1
1
1
4
4
4
4
4
4
4
2
2
2
2
2
2
2

100615-
100615-

Remark

#E

For Shifter

For Shifter

2mm
3mm



0613 Triplex Mast Assembly

——
L
—
™~ ~ 7
D e ; @ -

o
[¥s)

78



Index

R

o NOoO o~ DDA DA DA DD OOOWOWOWWWDNMDNDNMNMNDDNODN

a A A
N -~ O ©

13

14
15
16
17

=.

i

01
02
02
02
02
02
02
02

01
02
01
02

Part No.
ZmS
2415-611000-1A
2415-611000-1F-01
2415-611000-1F-02
2415-611000-1F-03
2415-611000-1F-04
2415-611000-1F-05
2415-611000-1F-06
2415-611000-1F-07
2415-621000-1D-01
2415-621000-1D-02
2415-621000-1D-03
2415-621000-1D-04
2415-621000-1D-05
2415-621000-1D-06
2415-621000-1D-07
2415-631000-1D-01
2415-631000-1D-02
2415-631000-1D-03
2415-631000-1D-04
2415-631000-1D-05
2415-631000-1D-06
2415-631000-1D-07
2130-420000-3B-01
2130-420000-3B-03
2130-420000-3B-04
2130-420000-3B-05
2130-420000-3B-06
2130-420000-3B-07
2130-420000-3B-11
2415-600004-10
2214-600001-00
0000-000183-00
2415-600500-10
0000-000593-00
0000-000060-00
0000-000222-00
2415-600005-10
2415-600005-1A
2415-600006-10
2415-600006-1A
0000-001413-00
0000-000165-00
0000-000210-00
2415-600013-10

Part Name
FhHaWR

External Mast
External Mast
External Mast
External Mast
External Mast
External Mast
External Mast
External Mast
Middle Mast

Middle Mast

Middle Mast

Middle Mast

Middle Mast

Middle Mast

Middle Mast

Interal Mast

Interal Mast

Interal Mast

Interal Mast

Interal Mast

Interal Mast

Interal Mast

Free Lifting Cylinder
Free Lifting Cylinder
Free Lifting Cylinder
Free Lifting Cylinder
Free Lifting Cylinder
Free Lifting Cylinder
Free Lifting Cylinder
Roller Bracket
Chain Roller
Retainer Ring 235

Middle Cylinder Weldment

Bolt M12x40
Lockwasher g12
Flatwasher g12
Middle Tube Round
Middle Tube Round
Bushing

Bushing

Bolt M12x100

Nut M12
Flatwasher g8
Middle Cylinder Block

0613 Triplex Mast Assembly
=V INE 35Y57

RES
e
e
e
e
RE
RE
RE
AR
AR
CARE
CHRE
CARE
AR
AR
SINES
SRS
SINE'S
SINES
SINE'S
SINES
SINES

B FE T
B FE T
B FE T
ELEfab i
ELEfab i
ELEfab i
ELEfab i
e
B IR R
b P4
R R SRR
Rk

i

P
R
TR

B L ARVEE L HESS
EEEARVEE LSS
2

HRE)

P

F L JRE R

79

No. Applied Date
HE  EHOE
1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

1

4

4

1

1

6

8

1 -112615
1 112615-
1 -112615
1 112615-
2

1

2

2

Remark
H/E

Cancelled
3550mm
4000mm
4300mm
4500mm
4800mm
5000mm
5500mm
3550mm
4000mm
4300mm
4500mm
4800mm
5000mm
5500mm
3550mm
4000mm
4300mm
4500mm
4800mm
5000mm
5500mm
3550mm
4000mm
4300mm
4500mm
4800mm
5000mm
5500mm



Index

Fs

18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

a4
42

43

44

45

46

47
48
49
50
51
52
53
54

01
02
03

01
02
03
01
02
01
02
01
02
01
02

Part No.

ZmS
0000-001416-00
2415-421000-10
2415-600001-10
0000-000089-00
0000-000122-00
0000-000028-00
2415-612000-10
2415-612001-10
2415-612002-10
2415-612003-10
2415-612004-10
2415-612005-10
2415-612006-10
See Form 6.2
2415-600007-10
0000-000277-00
0000-000159-00
0000-000176-00
0000-001415-00
0000-000063-00
0000-000175-00
0000-001412-00
2415-600003-30
2125-600003-30
2415-600019-00
2415-600008-10
2415-600002-30
2125-600002-30
2415-600018-00
2415-600009-10
2415-600009-1A
2415-600010-10
2415-600010-1A
2415-600012-10
2415-600012-1A
2415-600011-10
2415-600011-1A
0000-001414-00
0000-000996-00
2415-420100-10
2415-600015-10
0000-000191-00
2415-600016-10
0000-000118-00
2125-500003-00

0613 Triplex Mast Assembly

Part Name

E i

Bolt M12X60

Lifting Weldment
Drag Chain Lower Tie Plate
Flatwasher g4
Lockwasher g4
Screw M4x10

Roller Assembly
Screw

Snap Ring

Assistant Roller

Main Roller Assembly
Dust Snap

Retainer Ring 855
Lifting Cylinder
Cylinder Hold Hoop
Bolt M8X25
Lockwasher g8
Flatwasher g8

Bolt M10X30
Lockwasher 10
Flatwasher 10

Bolt M8X40

Bushing

Bushing

Bushing

Drag Chain Upper Tie Plate
Roller

Roller

Roller

Bushing

Bushing

Power Chain Roller
Power Chain Roller
Bushing

Bushing

Cylinder Dual Wheel
Cylinder Dual Wheel
Bolt M12x80

Bolt M16X45
Sidesway Weldment
Small Cylinder Hold Hoop
Lockwasher ¢16
Limit Switch Plate
Screw M8X10
Proximity Switch 8108

ZHRIIBER

Rk
AT m R
RLHERE T i AR
4R

Gk

WRAT

IR

A EET
IR/~
Rl
TR
Bk

)R
AT AR A
DS

1ZHE

B

4R

Rk

B

A

IEAE

LIRS

LRSS

R E
RLHERE 1 AR
ME R
MERE
AR
bR e
BRI e
HiBE e
BERE e
BERE e
RO R
RRE R
1ZAE

1EAE

MR —3m IR
Sva kR4 N (UK
A
BRI A FIAR
HRAET

WzhIr% 8108

80

No. Applied Date
HE  EHOE
2

1

1

4

4

4

8

8

8

8

8

8

8

2

2

4

12

10

2

2

2

2

1

1 -112615
1  112615-

1

1

1 -112615
1 112615-

1 -112615
1 112615-

1 -112615
1  112615-

1 -112615
1  112615-

1 -112615
1 112615-

1

2

1

2

4

1 103015-

6 103015-

2  103015-

Remark

#E

Cancelled/Hi

Cancelled/HUiH



Index Part No.
g FHRwS
55 01 2415-600015-10
02 2415-600018-10
56 0000-000117-00
57 0000-000206-00
58 0000-000390-00
59 2415-520007-2B-07
59 2415-520007-2B-08
59 2415-520007-2B-09
59 2415-520007-2B-10
59 2415-520007-2B-11
59 2415-520007-2B-12
59 2415-520007-2B-13
60 2415-600017-10
61 01 2415-520006-00
02 2415-520006-20
62 3120-600001-00
63 58A04-30T01
64 0000-001210-00
65 0000-000190-00
66 2415-600022-00
67 3316-500004-10
68 2415-600020-00

0613 Triplex Mast Assembly

Part Name
LIl

Sensor Bracket

Sensor Bracket

Screw M5X10

Lockwasher @5

Flatwasher @5

Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Lifting Proximity Switch Wire
Sensor Bracket

Half Speed Switch Wire
Half Speed Switch Wire
Guide Plate

Washer

Bolt M16X55

Flatwasher 216

Bearing

Bearing

Bearing

ZHIIBER

AT RR AL TT 2 22 AR
ALTFBRALIT K 22 3R
BRET

Hp

-

ETFRALTF R
ETFPRALTF R
ETFRALTF R
ETFPRALTF R
ETHIRALIF R
ETHIRALIF R
ETHIRALIF R
VT R LR
AT IFR LR
AT IFR AR
TR

SRR

LT

-

SRV
SRTEHEEIVA
EHEREE S

81

X

G G O O S U ) T e R e T S S

Req.

N N W NN

Applied Date
EAHH

103015-
103015-
103015-
103015-
103015-
103015-
103015-
103015-
103015-
103015-
103015-
103015-

103015-

112615-
112615-
112615-

Remark
£
Cancelled/H i

3550mm
4000mm
4500mm
4800mm
5000mm
5500mm
4300mm

Cancelled/Hi



0614 Scissors Assembly

82



Index

Fs

02

w

01
02

© N O o g b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Part No.
ZmS

2415-641100-1A
2415-641100-1B
See 0604

2415-644000-1A
2415-644000-1B
2125-600005-00
0000-000321-00
2415-441000-10
2415-441000-30
0000-000006-00
0000-000056-00
0000-000123-00
2415-640600-10
0000-000126-00
2415-640006-10
2415-640200-10
2415-640001-10
2415-640002-10
0000-000700-00
2415-642201-10
2415-642202-10
2415-642203-10
2415-642204-10
2415-642205-10
2415-643201-10
2415-643202-10
2415-643203-10
2415-643204-10
2415-643205-10
2415-640300-10
2415-640003-10
2415-647000-10
2415-648000-10
2415-420200-10
0000-000109-00
0000-000159-00
0000-000105-00
2415-646000-10
0000-000283-00
0000-000063-00
0000-000007-00
2415-640500-10
2415-600014-10

0614 Scissors Assembly

Part Name
FhHaWR

Scissors Base
Scissors Base
Scissors

Fork Weidment

Fork Weidment

Buffer Block

Screw M8X20

Double Solenoid Valve
Triple Solenoid Valve
Screw M6X30
Lockwasher g6
Flatwasher g6

Short Pin Welding
Screw M6X16

Bearing 182415

Long Pin Welding
Bearing 253520
Washer

Screw M8X16
External Scissors Main Roller
Slider

Retainer Ring 855
Screw M10X1X12
Screw M10X1X16
Internal Scissors Main Roller
Slider

Retainer Ring 234
Screw M10X1X14
Screw M10X1X16
Short Pin Welding
Bearing 253515
Forward Cylinder (L) See0606
Forward Cylinder (R) See0606
Eight-Way Valve
Screw M8 X 16
Lockwasher g8
Flatwasher @8

Tilt Cylinder See0607
Bolt M10X35
Lockwasher 10
Flatwasher g10

Long Pin Welding
Cover

BB

B 7] X e

B T) X
BITIX

SRR
kSR

e

BRET

PIBR HE 1 )
IR

BRET

Hp

-
EE2U AR L P Us
BRET

EHEPEEPS

B S AR
EHEREE S

B SRRy
BRET

AN AR
HEEES

LIRS

SR IRET

e IRET

WX IR
HEEES

HIEEE ]|
BOEIRET
BOEIRET

B S B AR
EHEREEPS
LR G W 0606
FHHEIR ML W, 0606
PASEREE

BRAT

Hp

-

Ak W 0607
LT

i

-
EE2 RIS E P Us
FELT 1) 75 A

83

No. Applied Date

¥E EARH

= NN NN =2NDNDN=2 2 2 NN NDNDNDNNNPNNDNDNDNDNDNDNNDODNNNDMPEODNMNDNNDMNDNDPREDNOGOOOW=_2 2~ 0102 a2 A A

Remark
H/E

Cancelled

Cancelled

For Shifter



Index

Fs

41
42
43
44
45
46

47

01
02

Part No.

ZmS
0000-000938-00
0000-000122-00
0000-000089-00
3316-610001-10
0000-000988-00
2415-640010-10
2415-640010-1A
2415-640011-10

Part Name

G

Bolt M4X10
Lockwasher g4
Flatwasher g4
Fixed Block
Bolt M6X30
Washer
Washer
Washer

0614 Scissors Assembly
BT AR

LT

Hp

-

R [

Ly
sk R R R
Ak R R R
b P R

84

No.

Applied Date

¥E EARH

3
3
3
2
2
1
2
4

-324160088
324160089-
324180346-

Remark

#E

3 or 5 Optional



0615 Free Lifting Cylinder

85



Index

Fs

0 N O o b 0w N -

KIT

0615 Free Lifting Cylinder

B A

Part No. Part Name No. Applied Date

ZmS E i HE  EHOE
0000-000045-00  Ring Wiper 55x63x5-6.5 B2 1
0000-000690-00  O-ring 60x3.1 O K 1
2130-420002-30 Cap SATES 1
See Form 6.5 Piston Rod THIERF 1
2130-420003-30  Ring Back Up 70x65x20 SCHERR 1
0000-000698-00  Snap Ring 53x63x2 =l 1
0000-000699-00  Collar 53x63%6 Yx % EH 1
See Form 6.5 Cylinder HLAR 1

Seal Kit for Lifting H HE G s
2130-3Z2G 1
Cylinder,freedom BEFS1, 2, T
Form 6.5
Lifting Height ., . .
Cylinder Part No. Piston Rod Cylinder
AR WAL AT ik
mm in

3550 140 2130-420000-30-01 2130-420001-30-01 2130-421000-30-01

4000 157 2130-420000-30-03 2130-420001-30-03 2130-421000-30-03

4300 169 2130-420000-30-04 2130-420001-30-04 2130-421000-30-04

4500 177 2130-420000-30-05 2130-420001-30-05 2130-421000-30-05

4800 189 2130-420000-30-06 2130-420001-30-06 2130-421000-30-06

5000 197 2130-420000-30-07 2130-420001-30-07 2130-421000-30-07

5500 217 2130-420000-30-11 2130-420001-30-11 2130-421000-30-11

86

Remark

#E



0616 Triplex Mast Oil Pipe Of Lifting Cylinder

X

(I S

_
- 8

5

87

e
6. G
% L_—}j‘
.
LM 9 |
| ;‘ ‘
B
= %

i: | Ees -~ Ll
RS
by i |
R CH
i h Vi
iy gt vl !
it g !
i |::: Ty 1
i 1 b
TE-I
RE LI
by e o
s L |
uy gt 1
i pig !
iy R
R
::'ﬁt'\'\_\ H::: :
i ,,"\s\*fm”::: !
A
A
W
Phar
“&f*’\\‘%_ ie
K S \Iw’/



Index

o b~ WN -

=.

01
02
02
02
02
02
02
02
01
02
02
02
02
02
02
02

Part No.
ZmS
0000-000069-00
2701-161600-00
2415-420300-10
2415-426000-10
0000-000151-00
2415-422000-10
2415-422000-1A-01
2415-422000-1A-02
2415-422000-1A-03
2415-422000-1A-04
2415-422000-1A-05
2415-422000-1B-06
2415-422000-1B-07
2415-430400-10
2415-430400-1A-01
2415-430400-1A-02
2415-430400-1A-03
2415-430400-1A-04
2415-430400-1A-05
2415-430400-1B-06
2415-430400-1B-07
2415-423000-10
0000-000321-00
2415-420400-10

0616 Triplex Mast Oil Pipe Of Lifting Cylinder

ZHRRI ML E

Part Name
LIl

Washer 16

Connector M16x1.5-M16x1.5
Metallic Pipe Assembly-L
Block Cross |

Screw M8x25

Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Lifting Tube Assembly
Hose

Hose

Hose

Hose

Hose

Hose

Hose

Hose

Metal Tube

Screw M8x20

Metallic Pipe Assembly-R

AR
ERiiEESR

Je I A A
PUEAAL T
BRET

AR TR ZHLAT
AR TR 2L
AR TR ZHLAT
AR TR ZHLA
AT R
AT R
AT R
AT R
SRl AR THm
el 1A THm
el 1A THm
el 1A THm
GeI ISR T E
GeI ISR T E
GeI ISR T E
GeI ISR T E
Tog 4

L)
AL A

88

No.

N G G AT (AL (L G O G T G G O G O S T N N

Applied Date
HE  EHOE

Remark

#E

Cancelled
4000mm
4500mm
4800mm
5000mm
5500mm
3550mm
4300mm

Cancelled
4000mm
4500mm
4800mm
5000mm
5500mm
3550mm
4300mm



0617 Triplex Mast Oil Pipe Of Mast

ToPipe ToPipe

&9



Index

Fs

02
03

02
03

02
03

02
03

02
03

02
02
02
02
02
02
02
02
02
02
02
02

02

02

Part No.
ZmS

2415-427000-10-01
2415-427000-1C-01
2415-427000-1D-01
2415-427000-10-02
2415-427000-1C-02
2415-427000-1D-02
2415-427000-10-03
2415-427000-1C-03
2415-427000-1D-03
2415-427000-10-04
2415-427000-1C-04
2415-427000-1D-04
2415-427000-10-05
2415-427000-1C-05
2415-427000-1D-05
2415-427000-1C-06
2415-427000-1D-06
2415-427000-1C-07
2415-427000-1D-07
2415-430500-10

2415-430500-1A-01
2415-430500-1A-02
2415-430500-1A-03
2415-430500-1A-04
2415-430500-1A-05
2415-430500-1C-06
2415-430500-1C-07
2415-428000-10-01
2415-428000-1D-01
2415-428000-10-02
2415-428000-1D-02
2415-428000-10-03
2415-428000-1D-03
2415-428000-10-04
2415-428000-1D-04
2415-428000-10-05
2415-428000-1D-05
2415-428000-1D-06
2415-428000-1D-07
0000-000109-00

0000-000159-00

0000-000176-00

0000-000274-00

0000-000056-00

0000-000123-00

2415-600003-1A

0000-000028-00

0000-000122-00

0000-000089-00

Part Name
LIl

Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Qil Pipe

Oil Pipe

Oil Pipe

Oil Pipe

Oil Pipe

Qil Pipe

Qil Pipe

Qil Pipe

Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Steel Pipe Assembly
Screw M8x16
Lockwasher ®8
Flatwasher ®8

Bolt M6x25
Lockwasher 26
Flatwasher g6

Up Fixed Plate
Screw M4x10
Lockwasher g4
Flatwasher g4

ZHTRE T

I R A LA

ISR A

IR A

ISR A

ISR A

I R A LA

I RhE A LA

I R A LA

I R A LA

ISR A
SRR AT

IR A

ISR A

I R A LA

I R A LA

I R A LA

I R A LA

ISR A

ISR A

SEI TR I E

GeI TR I E

SRl AR

SRl 1A AR A

SRl AR

SRl 1A AR A

SEI TR I E

GeI TR I E

PR A AL

PB4

rhRLAE T AL

PR AL

rhRLAE T AL

PR AL

PR A AL

PB4

PR A AL

PB4

rhRLAE T AL

PR AL

BT

Hp

-

Ly

Hp

-

rP L E AR

IRET

i

-

90

0617 Triplex Mast Oil Pipe Of Mast

No.
BE

A D DA A A WL NN -2 A A A A A a A aaaaPNPNDPNNMNDNNMNDNDMDNDMDDNDMDNNMNDMNODMDNDMDNNMDNDMDNODDNMDNNMNDMNOMDNOMDNNMNNMDNOMDNOMDNMNDNDDNODDN

Applied Date
ERAHH
-326110745
326110746-327210285
327210286~
-326110745
326110746-327210285
327210286-
-326110745
326110746-327210285
327210286-
-326110745
326110746-327210285
327210286~
-326110745
326110746-327210285
327210286-
326110746-327210285
327210286-
326110746-327210285
327210286-

-326110745
326110746-
-326110745
326110746-
-326110745
326110746-
-326110745
326110746-
-326110745
326110746-
326110746-
326110746-

Remark

#E

4000mm
4000mm
4000mm
4500mm
4500mm
4500mm
4800mm
4800mm
4800mm
5000mm
5000mm
5000mm
5500mm
5500mm
5500mm
3550mm
3550mm
4300mm
4300mm
Cancelled/HUH
4000mm
4500mm
4800mm
5000mm
5500mm
3550mm
4300mm
4000mm
4000mm
4500mm
4500mm
4800mm
4800mm
5000mm
5000mm
5500mm
5500mm
3550mm
4300mm



Index

g

14

15
16
17
18
19
20
21

22
23

01
02
02
02
02
02
02
02

01
02

Part No.
EhmS

2415-430600-10
2415-430600-1A-01
2415-430600-1A-02
2415-430600-1A-03
2415-430600-1A-04
2415-430600-1A-05
2415-430600-1C-06
2415-430600-1C-07
2415-429000-10
2415-600002-10
0000-000386-00
2415-640009-10
0000-000322-00
2415-430300-10
2415-530200-10
2415-430200-10
2702-141400-00
0000-000044-00

0617 Triplex Mast Oil Pipe Of Mast
ZHENEEE

Part Name
FHAHR

Oil Pipe

Qil Pipe

Qil Pipe

Qil Pipe

Qil Pipe

Oil Pipe

Oil Pipe

Oil Pipe

Block Cross Il
Bottom Fixed Plate
Screw M6x20
Mounting Plate
Screw M8x25
Sucker B

Sucker A
Sucker A
Connector G1/4-M14x1.5
Washer 14

SerhRLINFE
SerhRLINFE
SErPRLINEL I i
GRrbRLANFS
e LA
el AR AT
e LA
Serh LI FE
WWBEEAERLI

HHEL T ] E AR
BRET

THVER e 12 PR 22 2R

BRET

LRI B i
LTI A i
R IR A I
ERG:EPSN
Rt

91

No.

Applied Date

HE ERAEM

N = a2 A AN 2PN =2 a2aNDDNDNDNNDNDNNDNDNDDNDDNDDND

Remark

#E

Cancelled/HiH
4000mm
4500mm
4800mm
5000mm
5500mm
3550mm
4300mm

Cancelled/HiH



0618 Fork Frame Assembly

Optional—

92



Index

Fs

N o oo b~ D 0N -

Part No.
ZmS
0000-000221-00
0000-000060-00
0000-000373-00
2125-632000-00
2415-640100-30
2415-645000-10
2415-645000-30
3218-800001-20
3218-800002-00

Part Name

G

Bolt M12x30
Lockwasher g12
Flatwasher g12
Blocking Shelf
Blocking Shelf
Fork Frame
Shifter Side
Fork

Pin assembly

0618 Fork Frame Assembly
e 35357

X
FETRAH A

93

No. Applied Date

¥E EARH

[ TN N N N N

Remark

#E

Optional

Optional
100*40*1070



0619 Power Chain Assembly [

®®
‘\_

94

\
1
1
|
|
|
|
|
|
i
I
I
|
]
|
1
|
1
|
|
|
1
® °
,a/
A
-~ }:E
& )1 ‘ ‘4
Ly
2
5y -
s - E:Lgﬁ%
528 IT; o)
2



Index

Fs

A WO N -

0619 Power Chain Assembly [

HERERA I
Part No. Part Name No. Applied Date Remark
RS BHAHF HE EHRBEH H/E
See Form 6.6 Power Chain I ikt 1 1
0000-001243-00 Screw M3X6 H2E] M3X6 4
0000-000995-00 Lockwasher @3 L 4
0000-000999-00 Flatwasher @3 P 4
Form 6.6
Lifting Height i
Standard of Power Chain Part No.
BARE
R HHERS
mm in
4000 157 82 2415-600300-10-01
4500 177 94 2415-600300-10-02
4800 189 100 2415-600300-10-03
5000 197 98 2415-600300-10-04
5500 217 106 2415-600300-10-05

95



0620 Power Chain Assembly 1T

96



Index

Fs

A WO N -

0620 Power Chain Assembly II

AR
Part No. Part Name No. Applied Date Remark
RS BHAHF HE EHRBEH H/E
See Form 6.7 Power Chain II a5 11 1
0000-001243-00 Screw M3X6 H2E] M3X6 4
0000-000995-00 Lockwasher @3 L 4
0000-000999-00 Flatwasher @3 P 4
Form 6.7
Lifting Height i
Standard of Power Chain Part No.
BARE
R HHERS
mm in
4000 157 112 2415-600400-10-01
4500 177 122 2415-600400-10-02
4800 189 128 2415-600400-10-03
5000 197 132 2415-600400-10-04
5500 217 142 2415-600400-10-05

97



0621 Chain Assembly

6

98



0621 Chain Assembly

%3595
Index Part No. Part Name No. Applied Date Remark
g ZmS BHAHF HE  EHOE #iE
1 2125-640001-00 Bolt P S 1
2 0000-000187-00 Nut M16x1.5 IR RE 3
3 0000-000188-00 Cotter Pin 3.2x20 FF 4 2
4 2125-640002-00 Pin el 2
5 See Form 6.8 Chain Assembly SR R 1
6 2125-640003-00 Chain Anchor P SIS 1
7 0000-000686-00 Cotter Pin 23.2x32 TF 14 1
Form 6.8
Lifting Height i
Standard of chain Part No.
R A R
mm in
Duplex Mast 2700 106 103 2415-600100-20-01
FHgiLe 3000 118 111 2415-600100-20-02
3300 130 119 2415-600100-20-03
3600 142 127 2415-600100-20-04
4000 157 137 2415-600100-20-05
4300 169 145 2415-600100-20-06
Lifting Height i i i i
Standard of chain | Chainl Standard of chain Il Chainl i
i B2k | M B | B2k 1 3 B 1
mm in
3550 140 63 2415-600100-1A-01 87 2415-600200-1A-01
Triplex Mast
4000 157 67 2415-600100-1A-02 95 2415-600200-1A-02
ENES 4300 169 71 2415-600100-1A-03 101 2415-600200-1A-03
4500 177 75 2415-600100-1A-04 103 2415-600200-1A-04
4800 189 81 2415-600100-1A-05 109 2415-600200-1A-05
5000 197 77 2415-600100-1A-06 113 2415-600200-1A-06
5500 217 83 2415-600100-1A-07 121 2415-600200-1A-07

99




0622 Windshield Assembly(Option)

100



Index

Fs

a b WON -

01
02

02

02

02

02

02

02

02

02

02

02

02

Part No.
ZmS

0000-000277-00

0000-000159-00

0000-000176-00

0000-000550-00

2415-600003-20-01
2415-600003-2A-01
2415-600003-20-02
2415-600003-2A-02
2415-600003-20-03
2415-600003-2A-03
2415-600003-20-04
2415-600003-2A-04
2415-600003-20-05
2415-600003-2A-05
2415-600003-20-06
2415-600003-2A-06
2415-600020-1A-01
2415-600020-1B-01
2415-600020-1A-03
2415-600020-1B-03
2415-600020-1A-04
2415-600020-1B-04
2415-600020-1A-05
2415-600020-1B-05
2415-600020-1A-06
2415-600020-1B-06
2415-600020-1A-02
2415-600020-1B-02
2415-600008-0A

2214-150002-0A

0622 Windshield Assembly(Option)
REPIRMA (LR

Part Name No.
LIl HE
Bolt M8x25 R 8
Lockwasher @8 LR 8
Flatwasher 28 T 12
Nut M8 W2 RE 4
Glass Baffle I IAR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle b e R 1
Glass Baffle bg el 1
Glass Baffle PRI 1
Glass Baffle PRI 1
Glass Baffle I IAR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle b e R 1
Glass Baffle bS] 1
Glass Baffle PRI 1
Glass Baffle bS] 1
Glass Baffle IR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle PR 1
Glass Baffle b e R 1
Glass Baffle PRI 1
Glass Baffle gl 1
Glass Baffle PRI 1
Glass Baffle Installation  B3BH4HR %M 4
Washer g3 8

101

Applied Date
ERAHH

326110746-327210285
327210286~
326110746-327210285
327210286~
326110746-327210285
327210286-
326110746-327210285
327210286-
326110746-327210285
327210286~
326110746-327210285
327210286~
326110746-327210285
327210286-
326110746-327210285
327210286-
326110746-327210285
327210286~
326110746-327210285
327210286~
326110746-327210285
327210286-
326110746-327210285
327210286-

Remark

i

Duplex Mast,2700mm
Duplex Mast,2700mm
Duplex Mast,3000mm
Duplex Mast,3000mm
Duplex Mast,3300mm
Duplex Mast,3300mm
Duplex Mast,3600mm
Duplex Mast,3600mm
Duplex Mast,4000mm
Duplex Mast,4000mm
Duplex Mast,4300mm
Duplex Mast,4300mm
Triplex Mast,4000mm
Triplex Mast,4000mm
Triplex Mast,4500mm
Triplex Mast,4500mm
Triplex Mast,4800mm
Triplex Mast,4800mm
Triplex Mast,5000mm
Triplex Mast,5000mm
Triplex Mast,5500mm
Triplex Mast,5500mm
Triplex Mast,4300mm
Triplex Mast,4300mm



0622 Windshield Assembly(Option)

102



Index

Fs

A WO N -

N o oo oo oo g OOl

Part No.

ZmS
0000-000277-00
0000-000159-00
0000-000176-00
0000-000550-00
2415-600003-BQ-01

2415-600003-BQ-02
2415-600003-BQ-03
2415-600003-BQ-04
2415-600003-BQ-05
2415-600003-BQ-06
2415-600020-BR-01
2415-600020-BR-02
2415-600020-BR-03
2415-600020-BR-04
2415-600020-BR-05
2415-600020-BR-06
2415-600008-00

2214-150002-0A

0622 Windshield Assembly(Option)
REPIRBA (LR

Part Name
LIl

Bolt M8x25
Lockwasher g8
Flatwasher g8
Nut M8

Glass Baffle

Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle
Glass Baffle Installation
Washer

2
Hidh
T
1

IR

b EHEEL
b EHEEL
AR
AR
AR
AR
AR
b EHEEL
IR
IR
b EEDT
BEIEFII LHEAR
8

b

SR E RS
T EE 5 5 5

No.
BE

12
12
18
6

o = - 4 a2 A 4 o oA oA oo

=N
N

Applied Date

Remark

#E

Duplex Mast,
H=2600/2700mm
Duplex Mast,H=3000mm
Duplex Mast,H=3300mm
Duplex Mast,H=3600mm
Duplex Mast,H=4000mm
Duplex Mast,H=4300mm
Triplex Mast,H=4000mm
Triplex Mast,H=4300mm
Triplex Mast,H=4500mm
Triplex Mast,H=4800mm
Triplex Mast,H=5000mm
Triplex Mast,H=5500mm






	1000
	Frame System
	车身系统
	0101 Frame System
	车身系统，1.5t
	0102 Cover Assembly
	外罩总成
	0103 Slideway Frame Assembly
	电瓶滑轨框架总成
	0104 Caster Assembly
	万向轮
	0105 Platform Assembly
	踏板总成

	2000
	Driving System
	驱动系统
	0201 Driving System
	驱动系统
	020101 Driving System
	驱动系统
	0202 Gear Case Assembly
	减速箱总成
	020201 Gear Case Assembly
	减速箱总成

	3000
	Operating Control System
	操作系统
	0301 Operating Control System 
	操作系统 
	0301 Operating Control System 
	操作系统 
	0302 Control Pod Assembly（With Proportional，No Sid
	手柄头总成（带比例，不带侧移）
	0303 Control Pod Assembly（With Proportional & Side
	手柄头总成（带比例及侧移）

	4000
	Hydraulic System
	液压系统
	0401 Hydraulic System
	液压系统
	0402 Pump ＆ Motor Assembly Ⅰ
	液压站总成Ⅰ
	0403 Pump ＆ Motor Assembly Ⅱ
	液压站总成Ⅱ

	5000
	Electrical System
	电气系统
	0501 Electrical System
	电气系统
	0503 Contactor Panel Assembly 
	电器安装板总成
	0504 Wiring harness Assembly 
	线束总成 
	0505 Cable Assembly 
	电缆总成 
	0506 Battery Assembly,280AH
	电瓶总成,280AH

	6000
	Lifting System
	起升系统
	0601 Duplex Mast System Assembly
	两级门架系统总成
	0602 Duplex Mast Assembly
	两级门架总成
	0602 Duplex Mast Assembly
	两级门架总成
	0603 Scissors Assembly
	剪刀叉总成
	0603 Scissors Assembly
	剪刀叉总成
	0604 Scissors
	剪刀叉
	0605 Lifting Cylinder
	起升油缸
	0606 Leading Cylinder
	前移油缸
	0607 Tilt Cylinder
	倾斜油缸
	0608 Duplex Mast Oil Pipe Of Lifting Cylinder
	两级门架起升油缸油管
	0609 Duplex Mast Oil Pipe Of Mast
	两级门架门架油管
	0610 Oil Pipe Of Scissors
	剪刀叉油管
	0611 Power Chain Assembly
	拖链总成
	0612 Triplex Mast System Assembly
	三级门架系统总成
	0613 Triplex Mast Assembly
	三级门架总成
	0613 Triplex Mast Assembly
	0613 Triplex Mast Assembly
	三级门架总成
	0614 Scissors Assembly
	剪刀叉总成
	0614 Scissors Assembly
	剪刀叉总成
	0615 Free Lifting Cylinder
	自由起升油缸
	0616 Triplex Mast Oil Pipe Of Lifting Cylinder
	三级门架起升油缸油管
	0617 Triplex Mast Oil Pipe Of Mast
	三级门架门架油管
	0617 Triplex Mast Oil Pipe Of Mast
	三级门架门架油管
	0618 Fork Frame Assembly
	货叉架总成
	0619 Power Chain Assembly Ⅰ
	拖链总成Ⅰ
	0620 Power Chain Assembly Ⅱ
	拖链总成Ⅱ
	0621 Chain Assembly
	链条总成
	0622 Windshield Assembly(Option)
	安全挡板总成（选配）
	0622 Windshield Assembly(Option)
	安全挡板总成（选配）


